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Project: SCE&G COL

Boring No.: B-204
Sample No.: UD-3

Test No.: 5360

Description: Silty Sand

Remarks: Cr = 0.06

Locatian: Project No.: 6234

Checked By: Jl

Depth: 28.5 Ft.

Elevation:

Tested By: HJ

Test Date: 8/25/06
Sample Type: Shelby Tube
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SUMMARY REPORT
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VERTICAL STRESS, psf

Before Test After Test
Overburden Pressure: a psf Water Content, % 24.10 26.48
Preconsolidation Pressure: 2.034e+004 psf Dry Unit Weight. pcf 87.44 103.1
Compression Index: 0.492 Saturation, % 64.25 99.33
Diameter: 2.5 in I Height: 1 in Void Ratio 1.11 0.79
LL: NP I PL: NP I PI: NP I GS: 2.95

Project: SCE&G COL

Boring No.: B 204
Sample No.: UD-3

Test No.: 5360
Description: Silty Sand

Remarks: Cr = 0.06

Location: Project No.: 62340635

Checked By: JL

Depth: 28.5 Ft.

Elevation:

Tested By: HJ

Test Date: 8/25/06
Sample Type: Shelby Tube

Fri. 24-NOV-2006 22:23:34



Project: SCE&G COL
Boring No.: B-204
Sample No.: UD-3
Test No.: 5360

Soil Description : Silty Sand
RemarkS: Cr = 0.06

Measured Specific Gravity: 2.95
Initial Void Ratio: 1.11
Final Void Ratio: 0.79

Container 10

wt. Container + Wet soil, gm
Wt. Container + Dry Soil, gm
Wt. Container, gm
Wt. Dry Soil, gm
Water Content, %
Void Ratio
Degree of Saturation, %
Dry Unit Weight, pcf

CONSOLIDATION TEST DATA

Location:
Tested By: HJ
Test Date: 8/25/06
Sample Type: Shelby Tube

Liquid Limi t: NP
Plastic Limit: NP
Plastici ty Index: NP

project No.: 623406~534S
Checked By: JL
Depth: 28.5 Ft.
Elevation:

Initiai Height: 1.00 in
Specimen Diameter: 2.50 in

Before Consolidation
Trimmngs Specimen+Ring

After Consolidation
Specimen+Ring Trimmngs

RING

139.82 285.74 288.42 288.42
112.67 258.59 258.59 258.59

0 145.92 145.92 145.92
112.67 112 . 67 112 . 67 112 . 67
24.10 24.10 26.48 26.48

1.11 0.79
64.25 99.33

87.441 103.12
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Project: SCE&G COL

Boring No.: B 204
Sample No.: UD-3

Test No.: 5360

Description: Silty Sand

Remarks: Cr = 0.06

Locotion: Project No.: 6234063534S

Checked By: JL

Depth: 28.5 Ft.

Elevation:

Tested By: HJ

Test Date: 8/25/06
Sample Type: Shelby Tube

Tue, 21-NOV-2006 17:09:52
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VERTICAL STRESS. pst

Before Test After Test

Overburden Pressure: a psf Water Content, % 24.10 26.48
Preconsolidation Pressure: 2.034e+OO4 pst Dry Unit Weight. pet 87.44 103.1

Compression Index: 0.492 Saturation, % 64.25 99.33
Diameter: 2:5 in . I Height: 1 in Void Ratio 1.11 0.79

LL: NP I PL: NP I PI: NP I GS: 2.95

Project: SCE&G COL

Boring No.: B-204
Sample No.: UD-3

Test No.: 5360

Description: Silty Sand

Remarks: Cr = 0.06

Location: Project No.: 6234

Checked By:

Depth: 28.5 Ft

Elevation:

Tested By: HJ

Test Date: 8/25/06
Sample Type: Shelby Tube

T ue, 21-NOV- 2006 17:09:53
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 1 of 16

Stress: 100. psf

.. ; -'"'--T~"i~~.+.%~, 1 : l : : I: I : i ; : i :I I i i p. ~_ I I I I I I I I I I I I Ii J i I I ;;:i I I I I I i I I I I I I i I i I l I I I I I ' i i t I
i i I i I i 'H~ J i ' I t I I I it, I I I I i I I i l I I i I i! I ~i i I I i 11'''..1 I I i I 1 I I; I I i ! I I 11 I I I 1 i I I 1 I i

_ - _ .. - ~l- - - L - -1- _1 _ t- -i _1_Y~ _ _ _ +_ _1_ _ _ t- _ _1_ -l _ L -l _1-1-1 _ _ _ _ _ -l _ _ _ L - -1- _I - ï -i -.1 _I -l - - - - - _, _ - - i- - _1_ -i _ L ~ _I ~l i i ! i J r I 1..\ i i I i I j I i l , I I I I I ! I I I i ' i It' ii I J i I I \. i I I I I i I I I I i i I i I I I i i i 1 Ii I I I i i i I i I I i I i I I I i, I I II I I i t i I 1 I j I I I I i ~ I I I i I, I t I ! I i I I \ I I I I I i, i, I I 1 : I I I 1 I I i i I J i
- - - - - ~ - - ~ - - ~ - ~ ~ - ~ ~ ~ ~ - - _\ - ~ - - ~ - - ~ - ~ ~ _:_ ~ ~ ~ - - - - - ~ - - ~ - - ~ - ~ ~ - 1- ~ ~ ~ - _ _ _ _ ~ _ _ ~ _ _ ~ _ ~ ~ _ ~ ~ ~I I I I I I I I I \. i I I I I I I I I I 1 i I I i I I i i 1 iI : : ::: : : '-Ð, _____~,.~._ : : : : : : : ::: I::::: :

i I 1 I 1 I ".i"'--"q;-..)__,-,Î'." I t I I I t 1 1 I I
I I I : I : I :.: : i : t ¡ )~)ti~4J..._ : i ~: I" I ~ : i : l : i : I

- - - - - -: - - - r - -: - -¡ - ~ ì -: -, -I - - - - - ~I - - - ~ - -i - ~ - r ~ -1-: -i - ':~-t17.:-,:;Ð"::... r - .,~ - -i - ~ ï -; -I ~ - - - - - ì - - - ~ - -i - ~ - r ~ -1 -: -
1 i I I I lit I I I I I 1 1 I I 1 i.r--."?.._.-(~-~-i--t(~.i.¡-~ï¡ :. i t t l i I: I::: : : I:: : : :: ~ : : : : : : l :: : : i :

I : I I I : I: I : I : , i : : :: : J : I : : ::: : i : : :: :
_ _ _ _ _ ~ _ _ ~ _ _ ~ _ L ~ _ L ~ L ~ _ _ _ _ _ L _ _ ~ _ _ L _ ~ ~ _ r L ~ L _ _ _ _ _ ~ _ _ ~ _ _ ~ _ ~ -1 _ t_ ~ L ~ _ _ _ _ _ L _ _ ~ _ _ L _ ~ ~ _ '_ L ~t J I t I I I I l 1 I i I I I t I J l l I t I i I, I I I I IJ I I i I l I I J I I I i I: i I t I I I I i I i I I I i: : : : : : : :: : : : : ::: :::: : ::: : :::i I t I 1 i I i i , I 11 i I 1 i I I I 11 I I ! I ,I 1 1 I 1 Ii I I 1 I; i i i i. r 1 1 I I I III I I I 1 I

- - - - - ~ - - - + - -1- ~ - r ~ -1-' ~ - - - - - -I - - - - ~ - ~ - ~ l ~ -I ~ - - - - - ~ - - -~ - ~ - ~ - r ~ ~ -I L - - - - - ~ - - - - ~ - ~ - ~ ~ Li i 1 I I I I 11 I i. I 1 I I I 1 I I 1 I 1 i I 1 l 1I L I ! i 1 J J i I I i I i I I i I I I I I I I1 r I i 1 I I I i i i l I i I I I I II : : ::: : ::: I: :: : iI J I J I 10.6
0.01 100.1 1

TIME,

100
min

'ìt)
o\

- - - ~ - - - - - - - - ~ - - - - - - - - - - - - l - - - - - - - - - - - - ~ - - - - - - - - - - - - -~ - - - - - - - - - - - - i - - - - - - - - - - --\ i i I I. I,i ,, i\ i 1 I
- - - - \- - - - - - - ~ - - - - - - - - - - - - ~- - - - - - - - - - - - - ~ - - - - - - - - - - - - ~ - - - - - - - - - - - - ~- - - - - - - - - - - --i i..~ i l

- - - - - _-:~:.~t~'~'~":+~"",.~.;,~~.:~:,;_::=.L~.~.;.;.=-= - - =,~.~.=~~,=.=a= - - - - - - - - - -,- - - - - - - - - - - - _: - - - - - - - - - - --

I ~ I ~I I
i
,1 I , I 1, ,- - - - - - - - - - - - ~ - - - - - - - - - - - - ~- - - - - - - - - - - - - ~ - - - - - - - - - - - - ~ - - - - - - - - - - - - -:- - - - - - - - - - - --I J I 1I I I II I J \I I i 1 1

- - - - - - - - - - - - - ~ - - - - - - - - - - - -: - - - - - - - - - - - - ~ - - - - - - - - - - - - -:- - - - - - - - - - - - - f - - - - - - - - - - --t t! 1, ii II ', '
I

i

3
SQUARE ROOT of TIME, min

64 5o 2

Project: SCE&G COL

Boring No.: B-204
Sample No.: UD-3

Test No.: 5360

Description: Silty Sand

Remorks: Cr = 0.06

Project No.: 6234063534S

Checked By: JL

Depth: 28.5 Ft.

Elevation:

Location:

Tested By: HJ

Test Dale: 8/25/06
Sample Type: Shelby Tube

Tue. 21-NOV-2006 17:09:53
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Project: SCE&G COL

Boring No.: B- 204

Sample No.: UD-3

Test No.: 5360

Description: Silty Sand

Remarks: Cr = 0.06

Location: Project No.: 6234063534S

Checked By: JL

Depth: 28.5 Ft.

Elevation:

Tested By: HJ

Test Date: 8/25/06
Sample Type: Shelby Tube
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 15 of 16

Stress: 4000. psf
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Project: SCE&G COL

Boring No.: 8-204
Sample No.: UD-3

Test No.: 5360

Description: Silty Sand

Remorks: Cr = 0.06

Location: Project No.: 6234063534S

Checked 8y: JL

Depth: 28.5 Ft.

Elevation:

Tested By: HJ

Test Date: 8/25/06
Sample Type; Shelby Tube
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 16 of 16

Stress: 500. psf
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Project: SCE&G COL

B-204

UD-3

Location: Project No.: 6234063534S

Checked By: JL

Depth: 28.5 Ft.

Elevation:

Boring No.:

Sample No.:

Tested By: HJ

Test Date: 8/25/06
Sample Type: Shelby TubeTest No,: 5360

Description: Silty Sand

Remarks: Cr = 0.06
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CONSOLIDA TJON TEST DATA
SUMMARY REPORT
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VERTICAL STRESS, psf

Project: SCE&G COL

Boring No.: B-209
Sample No.: UD-1

Test No.: 5365

Description: Sandy Elastic Silt

Remarks: Cr "" 0.04

Location: Project No.: 623

Checked By: J

Depth: 8.5 F

Elevation: N/ A

Tested By: HJ

Test Date: 8/25/06
Sample Type: Shelby Tube

Man, 20-NOV-2006 21 :25:59
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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VERTICAL STRESS, psf

Before Test After Test

Overburden Pressure: a psf Water Content, % 42.86 37.48
Preconsolidation Pressure: 1.967e+004 pst Dry Unit Weight, pcf 69.95 84.42

Compression Index: 0.734 Saturation, % 79.89 97.73
Diameter: 2.5 in I Height: 1 in Void Ratio 1.51 1.08

LL: 56 I PL: 45 I PI: 11 I GS: 2.81

Project: SCE&G COL

Boring No.: B-209

Sample No.: UD-1

Test No.: 5365

Description: Sandy Elastic Silt

Remorks: Cr = 0.04

Locotion:

Tested By: HJ

Test Date: 8/25/06
Sample Type: Shelby Tube

Project No.: 6234

Checked By: JL

Depth: 8.5 Ft.

Elevation: N/ A

Mon. 20-NOV-2006 21 :25:59



Project:
Boring No.
Sample No.
Test No.:

CE&G COL
B-209
UD-1

365

Soil Description: Sandy Elastic Silt
Remarks: Cr = 0.04

Measured Specific Gravity: 2.81
Íni tial Void Ratio: 1.51
Final Void Ratio: 1.08

Container ID

Wt. Container + Wet Soil, gm
Wt. Container + Dry Soil, gm
Wt. Container, gm
Wt. Dry Soil, gm
Water Content, %
Void Ratio
Degree of Saturation, %
Dry Unit Weight, pcf

CONSOLIDATION TEST DATA

Location:
Tested By: HJ
Test Date: 8/25/06
Sample Type: Shelby Tube

Liquid Limit: 56
Plastic Limit: 45
Plastici ty Index: 11

Project No.: 6234063534
Checked By: JL
Depth: 8.5 Ft.
Elevation: 'N/A

Ini tial Height: 1.00 in
Specimen Diameter: 2.50 in

Before Consolidation
Trimmings Specimen+Ring

After Consolidation
Specimen+Ring Trimmings

RING

128. 76 274.39 269.54 269.54
90.13 235.76 235.76 235.76

0 145.63 1'45.63 145.63
90.13 90.13 90.13 90.13
42.86 42.86 37.48 37.48

1. 51 1. 08
79.89 97.73

69.948 84.418



CONSOLIDATION TEST DATA

proj ect : SCEliG COL Location: proj ect No.: 6234063534
Boring No.: B~209 Tested By: HJ Checked By: JL
sample No.: OD~l Test bate: 8/25/06 Depth: 8.5 Ft.
Test No.: 5365 Sample Type: Shelby 'lube Elevation: N/A

Soil Description: Sandy Elastic Silt
Remarks: Cr = 0.04

Applied Final Void Strain T50 Fitting Coefficient of Consolidation
Stress Displacement Ratio at End Sq.Rt. Log Sq.Rt. Log Ave.

psf in % min min ft A2 / sec ftA2/sec ftA2/sec

1 100 0.001887 1. 502 0.19 0.1 0.0 8.01e-005 O.OOe+OOO 8.01e-005
2 500 0.006385 1. 491 0.64 0.1 0.1 5.93e-005 6.83e-005 6.35e-005
3 le+003 0.008606 1. 485 0.86 0.1 0.0 8.35e-005 O.OOe+OOO 8.35e-005
4 2e+003 0.01431 1.471 1. 43 0.1 0.1 1.02e-004 9.24e-005 9.68e-005
5 4e+003 0.0233 1.449 2.33 0.1 0.0 8.12e-005 1.28e-004 9.93e-005
6 8e+003 0.03876 1. 410 3.88 0.1 0.0 9.91e-005 1.23e-004 1.10e-004
7 4e+003 0.0361 1.416 3.61 0.0 0.0 2.66e-004 O.OOe+OOO 2.66e-004
8 2e+003 0.03409 1. 422 3.41 0.0 0.0 1.2ge-004 1.4ge-004. 1.38e-004
9 4e+003 0.03525 1. 419 3.53 0.0 0.0 2.01e-004 O.OOe+OOO 2.0le-004

10 8e+003 0.03913 1. 409 3.91 0.0 0.0 1. 96e-004 o .00e+000 1.96e-004
11 1.6e+004 0.07199 1.327 7.20 0.1 0.0 9.10e-005 1.04e-004 9.73e-005
12 3.2e+004 0.1386 1.159 13 .86 0.1 0.1 8.51e-005 8.81e-005 8.66e-005
13 6.4e+004 0.227 0.938 22.70 0.1 0.0 7.14e-005 8.44e-005 7.74e-005
14 1.6e+004 0.2068 0.989 20.68 0.0 0.0 1.31e-004 O.OOe+OOO 1.31e-004
15 4e+003 o . 1931 1.023 19.31 0.1 0.0 7.21e-005 O.OOe+OOO 7.21e-005
16 500 0.1714 1. 077 17.14 0.7 0.2 5.64e-006 2.51e-005 9.21e-006
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CONSOLIDATION TEST DATA
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Project: SCE&G COL

Boring No.: 8-209

Sample No.: UD-1

Test No.: 5365

Description: Sandy Elastic Silt

Remarks: Cr = 0.04

Location: Project No.: 623

Checked By: JL

Depth: 8.5 Ft.

Elevation: N/ A

Tested By: HJ

Test Date: 8/25/06
Sample Type: Shelby Tube

Tue, 21-NOV-2006 17:11:17



CONSOLIDATION TEST DATA
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100 1000 10000 100000
VERTICAL STRESS, psf

Before Test After Test

Overburden Pressure: 0 psf Water Content. % 42.86 37.48

Preconsolido\ion Pressure: 1.967e+004 psf Dry Unit Weight, pef 69.95 84.42

Compression Index: 0.734 Saturation, % 79.89 97.73

Diameter: 2.5 in I Height: 1 in Void Ratio 1.51 1.08

LL: 56 I PL: 45 I PI: 11 I GS: 2.81

Project: SCE&G COL

Boring No.: 8-209

Sample No.: UD-1

Test No.: 5365

Description: Sandy Elastic Silt

Remarks: Cr = 0.04

Lacation:

Elevotian: N A

Tested By: HJ

Test Dote: 8/25/06
Somple Type: Shelby Tube

Tue, 21-NOV-2006 17:11:17
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 1 of 16

Stress: 100. psf
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Project: SCE&G COL

Boring No.: B-209

Sample No.: UD-1

Test No.: 5365

Description: Sandy Elastic Silt

Remorks: Cr = 0.04

Location: Project No.: 6234063534

Checked By: JL

Depth: 8.5 Ft.

Elevation: N/ A

Tested By: HJ

Test Date: 8/25/06
Sample Type: Shelby Tube

Tue, 21-NOV-2006 17:11;17
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 2 of 16
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Project: SCE&G COL

Boring No.: B-209

Sample No.: UD-1

Test No.: 5365

Description: Sandy Elastic Silt

Remorks: Cr = 0.04

Location: Project No.: 6234063534

Checked By: JL

Depth: 8.5 Ft.

Elevation: N/ A

Tested By: HJ

Test Date: 8/25/06
Sample Type: Shelby Tube
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 3 of 16

Stress: 1000. psf
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Constant Load Step: 14 of 16

Stress: 16000 psf
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SQUARE ROOT of TIME, min

8 10

Project: SCE.&G COL

Boring No.: B-209

Sample No.: UD-1

Test No.: 5365

Description: Sandy Elastic Silt

Remarks: Cr = 0.04

Location: Project No.: 6234063534

Checked By: JL

Depth: 8.5 Ft.

Elevation: N/ A

Tested By: HJ

Test Date: 8/25/06
Sample Type: Shelby Tube
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 15 of 16

Stress: 4000. psf
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Project: SCE&G COL

Boring No.: B-209

Sample No.: UD-1

Test No.: 5365

Description: Sandy Elastic Silt

Remarks: Cr = 0.04

location: Project No.: 6234063534

Checked By: JL

Depth: 8.5 Ft.

Elevotion: N/ A

Tested By: HJ

Test Date: 8/25/06
Sample Type: Shelby Tube
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 16 of 16

Stress: 500. psf
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Project: SCE&G COL

Boring No.: B-209

Sample No.: UD-1

Test No.: 5365

Description: Sandy Elastic Silt

Remarks: Cr = 0.04

Location: Project No.: 6234063534

Checked By: JL

Depth: 8.5 Ft.

Elevation: N/ A

Tested By: HJ

Test Dote: 8/25/06
Sample Type: Shelby Tube
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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VERTICAL STRESS, pst

Project: SCE&G COl

Boring No.: B-209
Sample No.: UD-4

Test No.: 5368

Description: Silty Sand

Remarks: Cr = 0.07

location:
Tested By: HJ

Test Date: 8/29/06
Sample Type: Shelby Tube

Mon. 20-NOV-2006 21 :31 :02

1 00000

100000

Project No.: 62340635
Checked By: Jl

Depth: 38.5 Ft.

Elevation: N/ A



CONSOLIDATION TEST DATA
SUMMARY REPORT
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VERTICAL STRESS. psf

Before Test After Test

Overburden Pressure: 0 psf Woter Content, % 30.71 25.37

Preconsolidation Pressure: 3.33e+004 psf Dry Unit Weight. pcf 88.77 103.2

Compression Index: 0.379 Soturotion, % 86.79 99.29

Diameter: 2.5 in I Height: 1 in Void Ratio 1.01 0.73

ll: NP I PL: NP I PI: NP I GS: 2.86

Project: SCE&G COL

Boring No.: B-209
Sample No.: UD-4

Test No.: 5368

Description: Silty Sand

Remarks: Cr = 0.07

location: Project No.: 623406

Checked By: Jl

Depth: 38.5 Ft.

Elevation: N/ A

Tested By: HJ

Test Date: 8/29/06
Sample Type: Shelby Tube

Mon. 20-NOV-2006 21:31:02



Proj ect: SCE&G COL
Bóring No.: B-209
Sample NO.: UD-4
Test NO.: 5368

Soil Description: Silty Sand
Remarks: Cr = 0.07

Measured Specific Gravity: 2.86
initial Void Ratio: 1.01
Final Void Ratio: 0.73

Container ID

Wt. Container + Wet Soil, gr
Wt. Container + Dry Soil, gr
Wt. Container, gr
Wt. Dry Soil, gm
Water Content, %
Void Ratio
Degree of Saturation, %
Dry Unit Weight, pcf

CONSOLIDATION TEST DATA

Location:
Tested By: HJ
Test Date: 8/29/06
Sample Type: Shelby Tube

Liquid Lirn t: NP
Plastic Lirn t: NP
piasticity Index: NP

project No.: 6234063534S
Checked By: JL
Depth: 38. 5 Ft.
Elevation: N/A

Initial Height: 1.00 in
Specimen Diameter: 2.50 in

Before Consolidation
Trimmings Specimen+Ring

After Consolidation
Specirnen+Ring Trimmings

RING

149.51 295.73 289. 62 289 . 62
114.38 260.6 260.6 260.6

0 146.22 146.22 146.22
114.38 114.38 114.38 114.38
30.71 30.71 25.37 25.37

1. 01 0.73
86.79 99.29

88.768 103.2



CONSOLIDATION TEST DATA

Proj ect: SCE&G COL Loc:ation: Proj ect No.; 62;34063534S
Boring No.: B-209 Tested By: HJ Checked By: JL
Sample No. : UD-4 Test Date: 8/29/06 Depth: 38.5 Ft.
Test No. : 5368 Sample Type: Shelby Tube Elevation: N/A

Soil Description: Silty Sand
Remarks: Cr ~ 0.07

Applied Final Void Strain T50 Fitting Coefficient of Corisolidation
Stress Displacement Ratio at End Sq.Rt. Log Sq.Rt. Log Ave.

psf in % min min ft"2/sec ft"2/sec ft"2/sec
1 100 0.001681 1. 009 0.17 0.1 0.0 4.20e-005 O.OOe+OOO 4.20e-005
2 500 0.02094 0.971 2.09 0.2 0.2 3.24e-005 3.70e-005 3.46e-005
3 1e+003 0.03622 0.940 3.62 0.2 0.1 3.48e-005 3.87e-005 3.67e-005
4 2e+OO3 0.05938 0.893 5.94 0.1 0.1 4.22e-005 4.31e-005 4.27e-005
5 4e+003 0.08538 0.841 8.54 0.1 0.1 5.02e-005 6.18e-005 5.54e-005
6 8e+003 0.1125 0.786 11.25 0.1 0.1 6.62e-005 7.81e-005 7. 1 7e~005
7 4e+OO3 O. 1065 0.798 10.65 0.0 0.0 1.17e-004 O.OOe+OOO 1.17e-004
8 2e+003 0.09649 0.819 9.65 0.1 0.1 7.40e-005 7.64e-005 "1.52e-005
9 4e+003 0.1016 0.808 10.16 0.1 0.0 9.04e-005 O.OOe+OOO 9.04e-005

10 8e+003 0.1134 0.784 11.34 0.1 0.0 8.98e-005 1.03e-004 9.61e-005
11 1.6e+004 0.1422 0.726 14.22 0.1 0.0 6.84e-005 1. 03e-004 8.23e-005
12 3.2e+004 0.1827 0.645 18.27 0.1 0.0 6.52e-005 9.95e-005 7.88e-005
13 6.4e+004 0.2393 0.531 23.93 0.1 0.0 5.81e-005 8.8ge-005 7.03e-005
14 1.6e+004 0.222 0.566 22.20 0.0 0.0 1.05e-004 O.OOe+OOO 1. 05e-004
15 2e+003 0.1775 0.656 17.75 0.1 0.1 3.68e-005 5.13e-005 4.28e-005
16 500 0.1398 0.731 13.98 0.4 0.4 9.35e-006 1.12e-005 1.02e-005
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CONSOLIDATION TEST OAT A

SUMMARY REPORT
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Project: SCE&G COL

Boring No.: B-209
Sample No.: UD-4

Test No.: 5368

Description: Silty Sand

Remarks: Cr = 0.07

1000 10000
VERTICAL STRESS. pst

1000 10000
VERTICAL STRESS, pst

location:

Tested By: HJ

Test Date: 8/29/06
Sample Type: Shelby Tube

1 00000

- ~--~-
. .
. :

1 00000

Project No.: 6234063

Checked By: Jl

Depth: 38.5 Ft.

Elevation: N/ A

W?



CONSOLIDATION TEST DATA
SUMMARY REPORT
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100 1000 10000 100000

VERTICAL STRESS, psf

Before Test After Test

Overburden Pressure: 0 psf Water Content, % 30.71 25.37

Preconsolidation Pressure: 3.33e+004 psf Dry Unit Weight, pef 88.77 103.2

Compression Index: 0.379 Saturation, % 86.79 99.29

Diameter: 2.5 in I Height: 1 in Void Ratio 1.01 0.73

LL: NP I PL: NP I PI: NP I GS: 2.86

Tested By: HJ

Test Date: 8/29/06
Sample Type: Shelby Tube

Project No.: 623406

Checked By: JL

Depth: 38.5 Ft.

Elevation: N/ A

Project: SCE&G COL

Boring No.: 8-209
Sample No.: UD-4

Test No.: 5368

Description: Silty Sand

Remarks: Cr == 0.07

Location:

Fri, 24-NOV-2006 22:24:38



CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 1 of 16

Stress: 100. psf
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Project: SCE&G COL

Boring No.: B- 209

Somple No.: UD-4

Test No.: 5368

Description: Silty Sand

Remarks: Cr = 0.07

Location: Project No.: 62340635345

Checked By: JL

Depth: 38.5 F\.

Elevation: N/ A

Tested By: HJ

Test Date: 8/29/06
Sample Type: Shelby Tube

Tue, 21-NOV-2006 17:12:36



CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 2 of 16

Stress: 500. psf
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Tested By: HJ

Test Date: 8/29/06
Sample Type: Shelby Tube

Project No.: 62340635345

Checked By: JL

Depth: 38.5 Ft.

Elevation: N/ A

Project: SCE&G COL

Boring No.: B-209
Sample No.: UD-4

Test No.: 5368

Description: Silty Sand

Remarks: Cr = 0.07

Location:
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\ i Project: SCE&G COL

~~~ll~ ~~~;:~:~3i::~:OOd
! I Remorks: Cr = 0.06

I

.~

'4i

'-

~

CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 7 of 16

Stress: 4000. psf
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I
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I Checked By: JL
I Depth: 28.5 Ft.

i Elevotion: N/A
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, Project: SCE&G COl

Boring No.: B-319
I Location:

I Tested By: HJ

! Test Date: 9/20/06

I Sample Type: Shelby Tube

I Project No.: 62340635345

I Checked By: JL
¡Depth: 28.5 Ft.

I Elevation: N/ A

Sample No.: UD-3

Test No.: 5394

Description: Silty Sand

Remarks: Cr = 0.06
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 9 of 16
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Project: SCE&G COL

Boring No.: 6-319

Sample No.: UD-3

Test No.: 5394

I Location:
I Tested By: HJ

,Test Date: 9/20/0ó

! Sample Type: Shelby Tube

Project No.: 6234063:;34S

Checked By: JL

Depth: 28,5 Ft.

Elevation: N/.4.
J

!

Descriolion: Silty Sand

Remarks: Cr = 0.06
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i Project: SCE&G eOi loco tion: Project No.: 6234063534S !

i I ,

i Bori ng No.: B~319
I
Tested By: HJ Checked By: Jl

I
I Sample No.: UD-3

!
iest Dote: 9/20/06 Depth: 28.5 Ft,
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.,.. :. :.~:; " .'

.... ".;.
Description: Silt Sand i
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 10 of 16
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 1 of 16

Stress: 16000 psf
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Test No.: 5394 i Sample Type: Shelby Tube Elevation: N/A

" Description: Silty Sand

I Remarks: Cr = 0.06
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 12 of 16

Stress: 32000 psf.~
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Project: SCE&G COL

Boring No.: 5-319

Sample No.: UD-3

Test No.: 5394

Il.ocatior,:

¡ Tested By: HJ

i Test Date: 9j20/0ô

! Sample Type: Shelby Tube

i Project No.: 6234063534S
i Checked By: Jl.
i Depth: 28.5 Ft.

i Elevation: N/A.~.

L
¡
i
i
i

Description: Silty Sand

Remarks: Cr "" 0.06

Tue, 21-~JOV-2006 17:54:29



'l

~

"l

CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 13 of 16
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Sample No.: UD-3 I Test Dote: 9/20/06 Depth: 28.5 Ft.

Test No.: 5394 ¡ Sample Type: Shelby Tube Elevotion: NjA
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Description. Silty :,and

Remarks: Cr '" 0.05

T ue, 2; -~!OV- 2006 17:54:29



~

CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 14 of 16

Stress: 16000 psf
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i Checked By: JL
I Depth: 28.5 Ft.

I Elevation: N/A

iue, 2i-NOV-2006 1ï:54:29



CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 15 of 16

Stress: 2000. psf~
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¡ Project: SeE&G eoi

Borinç No.: 8-319

Sample No.: UD-3

Test No.: 5394

! Description: Silty Sond
Remarks: er = 0.06

location: Projec~ No.: 6234063534S

i Checked By: Jl
Depth: 28.5 Ft

I Elevation: N/A

Tested By: HJ

I Test Dete: 9/20/06
Sample Type: Shelby Tube

iue. 21-NOV-2006 í i:54:29
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 16 of 16

Stress: 500. psf
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¡Project: SCE&G COL

¡Boring No.: B-319

Sample No.: UD-3

Test No.: 5394

Description: Silty Sand
i

r Remarks: Cr = 0.06
i

ì

Location: ! Proiect No.: 6234063534Si '
I Checked By: JL
Depth: 28.5 Ft.

Elevation: N/ A

Tested By: HJ

Test Date: 9/20/06
Sample Type: Shelby Tube

Tue, 21-NO'l-2006 17:54:30
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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VERTICAL STRESS, pst

Project: SCE&G COL

Boring No.: B-319

Sample No.: UD-3

Test No.: 5394

Description: Silty Sand

Remarks: Cr = 0.06

Location: Project No.: 6234

Checked By: JL

Depth: 28.5 Ft

Elevation: N/ A

Tested By: HJ

Test Date: 9/20/06
Sample Type: Shelby Tube



CONSOLIDATION TEST DATA
SUMMARY REPORT
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100 1000 10000 100000
VERTICAL STRESS. pst

Before Test After Test

Overburden Pressure: 0 psf Water Content, % 26.76 21.27
Preconsolidation Pressure: 2.912e+004 psf Dry Unit Weight, pcf 94.34 105.7

Compression Index: 0.279 Saturation, % 94.10 99.78
Diameter: 2.5 in , Height: 1 in Void Ratio 0.75 0.57

lL: NP I PL: NP I PI: NP i GS: 2.65

d1.rlYA'AC..TE.. ..C
L~'JVIM. .' ''':.:r~' . ". .. .

Project: SCE&G COL

Boring No.: B-319

Sample No.: UD-3

Test No.: 5394

Description: Silty Sand

Remarks: Cr "" 0.06

location:

Tested By: HJ

Test Dote: 9/20/06
Sample Type: Shelby Tube

Project No.: 623406

Checked By: Jl

Depth: 28.5 Ft

Elevation: N/ A..
Tue, 21-NOV-2006 10:24:31
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Proj ect: SCE&G COL
Boring No.: B-319
Sample No.: UD-3
Test No.: 5394

~ Soil Description: Silty Sand
Remarks: Cr = 0.06

Estimated Specific Gravity: 2.65
Initial Void Ratio: 0.75
Final Void Ratio: 0.57

Container 10

Wt. Container + Wet Soil, gm
Wt. Container + Dry Soil, gm
Wt. Container, gm
Wt. Dry Soil, gm
Water content, %
voià Ratio
Degree of Saturation, %
Dry Unit Weight, pcf

.~

CONSOLIDATION TEST DATA

Location:
Tested By: HJ
Test Date: 9/20/06
Sample Type: Shelby Tube

Liquid Limit: NP
plastic Limit: NP
Plastici ty Index: NP

project No.: 6234063534$
Checked By: JL
Depth: 28. 5 Ft.
Elevation: N/A

Initial Height: 1.00 in
Specimen Diameter: 2.50 in

Before Consolidation
Trimmngs Specimen+Ring

After Consolidation
Specimen+Ring Trimmngs

RING

154.09 300.32 293.65 293.65
121.56 267.79 267.79 267.79

0 146.23 146.23 146.23
121. 56 121.56 121. 56 121. 56
26.76 26.76 21.27 21.27

0.75 0.57
94.10 99.78

94.341 105.71



CONSOLIDATION TEST DATA

Proj ect: SCE&G COL Location: Proj ect No.: 6234063534S
Boring No.: B-319 Tested By: HJ Checked By: JL
Sample No.: UD-3 Test Date: 9/20/06 Depth: 28.5 Ft.
Test No.: 5394 Sample Type: Shelby Tube Elevation: N/A

... Soil Description: Sil ty Sand
Remarks: Cr = 0.06

Applied Final Void Strain T50 Fitting Coefficient of Consolidation
Stress Displacement Ratio at End Sq.Rt. Log Sq.Rt. Log Ave.

psf in % min min ftA2/sec ftA2/sec ftA2/sec

1 100 0.0004323 0.753 0.04 0.0 0.0 o . OOe+OOO o .00e+000 O.OOe+OOO
2 500 0.01368 0.730 1.37 0.2 0.0 3.63e-005 O.OOe+OOO 3.63e-005
3 le+003 0.02575 0.708 2.58 0.2 0.1 3.45e-005 4.27e-005 3.81e-005
4 2e+003 0.04459 0.675 4.46 0.1 0.1 5.36e-005 5.41e-005 5.3ge-005
5 4e+003 0.06933 0.632 6.93 0.1 0.1 5.88e-005 6.78e-005 6.30e-005
6 8e+003 0.09571 0.586 9.57 0.1 0.1 7.4ge-005 7 . 96e-005 7.72e-005
7 4e+003 0.08991 0.596 8.99 0.0 0.0 1.35e-004 O. OOetOOO 1.35e-004
8 2e+003 0.07949 0.614 7.95 0.1 0.1 5.75e-005 7.68e-005 6.58e-005
9 4e+003 0.08429 0.606 B .43 0.1 0.0 9.43e-005 o .00e+000 9.43e-005

10 Be+003 o . 09711 0.583 9.71 0.1 0.0 9. 01e-005 o .00e+000 9.01e-005
11 1. 6e+004 0.1246 0.535 12.46 0.1 0.0 7.33e-005 9.66e-005 8.33e-005
12 3.2e+004 0.1623 0.469 16.23 0.1 0.0 7.08e-005 1.0ge-004 8.5ge-005
13 6 . 4e+004 0.2102 0.385 21.02 0.1 0.0 6.42e-005 1.02e-004 7.87e-005
14 1.6e+004 0.1922 0.417 19.22 0.0 0.0 1.lle-004 O.OOe+OOO 1. 11e-004
15 2e+003 0.1453 0.499 14.53 0.4 0.2 9.4ge-006 2. 08e-005 1. 30e-005
16 500 0.1075 0.565 10.75 1. 1 1. 1 3.80e-006 3.80e-006 3. 80e-00 6

~

. ..



CONSOLIDATION TEST DATA
SUMMARY R!:PORT
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¡ Project: SCE&G COL

Boring No.: B-319

Sompie No.: UD-3

Test No.: 5394

i Location:
¡ Tested By: riJ

I Test Date: 9/20/06
! Somple Type: Shelby Tube

I Project No.:

I Checked By:
Depth: 28.5 Ft

Elevotion: N/ A

i

lI.i:t~Ò--:¡Ah71t~,
~'~_.:~.l',~::~

K~:~I~~ r~~:_~~~ :"\~::~'-'.: ~~~.'~7: - ~~r~~:;~:~:~~~i~ "-:"f
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Description: Silty Sand

Remarks: Cr = 0.06

Tue. 2i-~JOV-2006 ;7:54:28



CONSOLIDATION TEST DATA
S'JWfARY REPORT
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VERTICN. STRESS, psí

in

: Water Content, %

¡ Dry Unit Vveigr.t, pef

! Saturation, %

! Void Ratio

Before Test

26.75

Idter i est
Overburaen Pressure: 0 psi

Preconsol:dation Pressure: 2.912e+004 psi

Compression ;ndex: 0.279
II Diameter: 2.5 in

L:.: NP ! P,-: NP
Height:

94.'10

0.75

21.27

105.7

99.78

94.34

0_57
DI: NP I r-S ~ 6"

!" : ¿ ~

¡ Project: SCE&G COL

! Boring No.: 8-319 Checkeci By:

1 Depth: 28 ~ F

! Elevation: N/Ä

UD-3

I L.ocation:
, Testec! By: HJ

J Tes: Dote: 9/20/06
,

¡ Sample Type: Shelby Tube

?roÎect Ne.:

~ ."-'.....,_.,... .-.; -~-':-. ,
.,',~,. : '."1

.1 Description: Silty Sond

Remarks: Cr = 0.06

Tue, 21-,,:W-200Ó ;7:54:28
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: of 16

Stress: 100. pst
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Project: SCE&G COl Location: Project No.: 6234063534S
I

!
Boring No.: 8-319 Tested 8y: HJ Checked By: JL

i

~~~ßlJ6~
Sample No.: UD-3 Test Dote: 9/20/06 Depth: 28.5 Ft.

iest No.: 5394 Sample Type: Shelby Tube Elevotion: N/A
... ... .' 1". ~y~~. .,.:'-..-.. .. .... Description: Silty Sand

¡

Remarks: Cr = 0.06
I

!

~
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 2 of 16

Stress: 500. psf
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Boring No.: 8-319 I Tested By: f-J Checked By: Jl
Sample No.: UD-3 I Test Date: 9/20/06 Depth: 28.5 Ft.
Test No.: 5394 i Sample iype: Shelby Tube Elevation: N/A i

Description: Silty Sand

Remarks: Cr = 0.06
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 3 of 16
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.,:,~~~:ltN~yl:ii;~ Test No.: 5394

I Project SCE&G COL

¡Boring No.: 8-319

¡Location:

I Tested By:' HJ

I T est Dote: 9/20/06

I Sample Type: Shelby Tube

I Project No,: 6234063534S
¡ Checked By: JL

I Depth: 28.5 Ft.
I Elevation: N/A.. :C', Description: Silty Sond

I Remarks: Cr = 0.06
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CONSOLIDATION TEST DATA
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Constant Load Step: 4 of 16
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I Project: SCE&G COL
Boring No.: B-319

Sample No.: UD-3

Test No.: 5394

i Description: Silty Sand
I¡ Remorks: Cr = 0.06

I location:

I Tested By: HJ
i

I Test Dote: 9/20/06

1 Sample Type: Shelby Tube

I Project No.: 62340635345

I Checked By: Jl
I Death: 28.5 Ft., '
I Elevation: N/ A
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 5 of 16

Stress: 4000. psi
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Project: SCE&G COl location: Project No,: 62340635.)S i

Boring No.: B-319 Tested By: HJ Checked By: Jl I
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1i(.~~~&d Sample No.: UD-3 Date:
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...... Description: Silty Sand

iRemarks: Cr =- 0.06 I
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 6 of 16

Stress: 8000. psf
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Project: SCE&G COL

Boring No.: B-319

UD-3

I Location:
I Tested By: HJ

i Test Dote: 9/20/06

i Sample Type: Siielby Tube

i Project No,: 6234063534S

! Checked By: JL
Depth: 28,5 Ft.

Elevation: N/ A
i
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i
i

~ Description: Silty Sand

I Remarks: Cr = 0.06
!
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 7 of 16

Stress: 4000. psf
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! Boring No.: B-319 I Tested By: HJ ! Checked By: JL !

Sample No.: UD-3 i Test Date: 9/20/06 ! Depth: 28.5 Ft. i
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Test No.: 5394 I Sample Type: Shelby Tube I Elevation: N/A i
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I".'., , .. .. J.' Description: Silty Sand
i
iRemarks: Cr = 0.06 i
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 8 of 16
Stress: 2000. psi

~

7,5 -I
-;

3

80lu ~--,.::" ~:........ .:. .,: ~~ +~:l:~L~t.l~¡;=-~+~~u ... ,.,++

851'" d '~'. '¿~i":~=-r;: r~r-':. ....,::;;:,... .:--.':., ~~. '... ....~. ,. ~,; 11

9.0 i.. :."...;0 (l è, ~....'.. , .. .,.",~, ~,'~,' _ _ _ . ~ _ - ~ _ ~ _:- ~ ~ ~'~ -- - - ~ _. ~ - ~ .;- ~ ~ ~,~ -. _ . ~ - - ~ - c .:- ~ ~~: ~

---.:.- : ; ~

: ,
, '

i "r

z
~
e:r. ; ,I" , ..

,i-

9.5 : - - - -;- - -~ - ..~ - ~ ~ -: ~ ¿ ~ - - - -:- - -, - -; - ~ ; ~ -; ~ :- - - - -~- - -: - ~ - ~ ~ ~ ~ ~ ~ - - ~ -:- - -~ - -: ~ ~ ~ ~ ~ ~ :- - - - -~- - -; - ~ - ~ ~ ~ - ~ ~_. I; " , 't:i. i î. 1:-
10.0 1- -- ~ -- - - ~ -'- ~ " ~ :_:. - -- ~ . . ~ - ~ -'. ~ c ~:~ -- - - ~ - - i - ; .' - :. - ~:~. - . . ~ - . ~ - ~ .' - ~ , ~: ~ - -- . i -- ~ - c _:- ;- ~ :-~ =i ' : i

J ; i i,r, i'

10.5

O,Oí

II , ': i

i III , , " I
1

; II

0.1 10
,; 1

100

J I

1000
TIME, min

~

7,5 § " I " , '" ~
8.0 l. -- :;,~:;. :;;,..:~.~~~~-~..,;..~.. "~.,'~~~"'; c, ~ L . . .. . t

~ /:,5-", ' ; . .
8.5 ~ ~¡~ - _. - _.. - - - ,- - - - - - - - - - - - -;- - - - - - - . - - - _.- - - - - - - _. . _. - ~ - - _. - . . - - - . - ','" - _. - - _. - . .:i ~" , 'J' ,9.0 ~~- - - -- u -- - . ':- - -- - -- - - . - -- ~ -- - -- -- . - . -- : - . . -- . . . - -- . .: - - . . - - . -- - . . ~ . - - . . -- . . - - - E

!=

..

z
:;
crt-
v;

9.5 = - - - - - - - - - - - - -; - - - - - - - - - - - - -:- - - - - - - - - - - - -!- - - - - - - - - - - - -: - - - - - - - .. - - - - -;- - - - - - - _..
I
,

t:
'-----t:
L
l.- -

í 0.0 ~. - - _.. - - - - . _.:. - - _.. .. - - - - . ~ - - _.. - - _. . _. -' - - - -... - - - - - -:- - - - - - - - - - - - - L - - - - - - - - - - - - f-- i t
ê

10,5
a

I i ,

2

, , I i I i I i I I i , i4 6
SQUARE ROOT 0; 7IME, min

I ¡ i i I i I i I
8

i i I
I

10
i I

12

..

I '
i ! Project: SCE&G COL

I ! Boring No.: B-319
1:i;''''flrAnmÕ~ Sample No.: UD-3

r'd¡;lVl1"\.~l'lU Test No.. 5.394

, ,
. . .' "..',' Description. Silty Sand

I I Remarks: Cr "" 0.06

I Location:

I Tested By: HJ

I Test Dote: 9/20/06

I Sample Type: Shelby Tube

Project No,: 62340635345
I Checked 8y: JL

i Depth: 28.5 !''t.

i Elevation: N/A

I
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 9 of 16

Stress: 4000. psf
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Project: SCE&G COL

Boring No.: 8-319

Sampie No,: UD.3

Test No.: 5394

Description: Silty Sand

I Remarks: Cr = 0.06

i Location:

! Tested By: HJ

Test Dote: 9/20/06
Sample Type: Shelby Tube

Project No.: 6234063534S

Checked By: JL

Depth: 28.5 Ft.

Elevaiion: N/ A
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 10 af 16

Stress: 8000. psf
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Boring No.: B-319 Tested By: HJ
!

Checked By: JL I

Semple UD-3 Test Dote: 9/20/06 i Depth: 28.5 Ft. i~~ No.: i
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Remarks: Cr '" 0.06
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 11 of 16
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Project: SCE&G COL

Boring No.: B-319

Sample No.: UD~3

Test No.: 5394

Description: Silty Sand

i Remarks: Cr = 0.06

I

! Location:

I Tested By: HJ

I Test Dote: 9/20/06

I Sample Type: Shelby Tube

I Project No.: 6234063534S

I Checked By: JL
I Depth: 28.5 Ft.

I Elevation: N/ A

I

i
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 12 of 16

Stress: 32000 psf
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SQUARE ROOT of TIME. min

I Project: SCE&G COL Location: Project No,: 62340635345

Boring No.: 8-319 I Tested By: HJ Checked By: JL i

Sample No.: UD-3 I Test Dote: 9 /20 jOô Depth: 28.5 iLL

I Test No.: 5394 I Sample Type: Shelby Tube Elevation: N/A
, Description: Silty Sand
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 13 of 16
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Project: SCE&G COL

Boring No.: B-319
Sampie No.: UD-3

Test No.: 5.394

I Location:
I Tested Bv: HJ, ' Project No.: 6234053534S

Checked By: JL

Depth: 28.5 Ft.

Elevation: N/ A, ~ ",,' " .

Test Dete: 9/20/06

I Sample Type: Shelby Tube~ . Description: Silty Send
,

I Remarks: Cr = 0.06
i
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 14 of 16

Stress: 16000 psf
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Project SCE&G COL

Boring No.: B- 319

Sample No.: UD-3

Test No.: 5394

Location:

Tested By: HJ

Test Dote: 9/20/06
Sample Type: Shelby Tube

Project No.: 62340635345

Checked By: JL

Depth: 28.5 Ft.

I Elevation: N/A

I Description: Silty Sand
! Remarks: Cr = 0,06
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 15 of 16
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Project: SCE&G COL Location: I Project No,: 6234063534S

Boring B-319 Tested By: HJ
i

By: !No,: I Checked JL

TEii
Sompìe No.: UD-3 i est Dote: 9/20/06 I DeDth: 28,5 Ft.

",.r. :.- ., :.".:
I Elevation:;1, "'1. ", ," Test No,: 5394 Somole Type: Shelby Tube N/A.'_."

Description: Silty Sand

x
'lJ.C""C'.' 

".',

'c . __ .;,
~ '. '-

i Remarks: Cr

0,06
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 16 of 16

Stress: 500. psf
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i
i Project: SCE&G COL Location:

I
Projec t No.: 6234063534S I

~À.~Iä)
Boring No.: B-319 Tested By: HJ

I
Checked By: JL

Sample No.: UD-3 Test Date: 9/20/06 I Depth: 28,5 .', l.
:. ".. .( .t. ~ :.'. .:~~ Of. ... '.::

Test No.: 5394 Sample Type: Shelby Tube ! Elevation: N/A
:¿;~:-l,:':;;~:ê':.S ::;;/.:;.'/15('/:""; Descri tion: Silt Sond, p

I Remorks:
!

y

Cr '= 0.06

TUB, 21-PJO\i.2006 Î 7:54:30



CONSOLIDATION TEST DATA
SUMMARY REPORT
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VERTICAL STRESS, psf

Tested By: HJ

Test Dote: 9/22/06
Sample Type: Shelby Tube

Project No.: 623406

Checked By: Jl

Depth: 38.5 Ft.

Elevation: N/A

Project: SCE&G COL

Boring No.: 8-319

;§iM~CfBC: ~::p~:.~~.~9~D-4

location:

~ Description: Silty Sand

Remarks: Cr '" 0.04

Tue. 21-NOV-2006 10:27:02



CONSOLIDATION TEST DATA
SUMMARY REPORT
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VERTICAL STRESS. psi
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Before Test After Test

Overburden Pressure: 0 psf Water Content, % 19.63 19.14

Preconsolidotion Pressure: 3550 psi Dry Unit Weight. pcf 102.8 112.2

Compression Index: 0.15 Saturation, % 80.77 99.59

Diameter: 2.5 in I Height: 1 in Void Ratio 0.67 0.53

LL: NP I PL: NP I PI: NP I GS: 2.75

/l-/¡M": t(':'C',,:;il',' "E' '/C: ,-
,"'fJ~ h ,_."'. ".' . .
z."ù -~ , . ,. ,",'. :.- "11 -~~ .-.-.. ,
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Project: SCE&G COL

Boring No.: B-319
Sample No.: UD-4

Test No.: 5395

Description: Silty Sand

Remarks: Cr = 0.04

Location: Project No.: 6234063534S

Checked By: JL

Depth: 38.5 Ft.

Elevation: N/ A

Tested By: HJ

Test Date: 9/22/06
Sample Type: Shelby Tube'~

Tue, 21-NOV-2006 10:27:02
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Project: SCE&G COL
Boring No.: B-319
Sample No.: UD- 4
Test No.: 5395

,Soil Description: Sil ty Sand
~Remarks: Cr = 0.04

Measured Specific Gravity: 2.75
Ini tial void Ratio: 0.67
Final Void Ratio: 0.53

Container 10

Wt. Container + Wet Soil, gm
Wt. Container t Dry Soil, gm
Wt. Container, gm
Wt. Dry Soil, gm
Water Content, %
Voiò Ratio
Degree of Saturation, %
Dry Unit weight, pcf

CONSOLIDATION TEST DATA

Location:
Tested By: HJ
Test Date: 9/22/06
Sample Type: Shelby Tube

Liquid Limi t: NP
Plastic Limit: NP
Plasticity Index: NP

Project No.: 6234063534S
Checked By: JL
Depth: 38.5 Ft.
Elevation: N/A

Initial Height: 1.00 in
Specimen Diameter: 2.50 in

Before Consolidation
Trimmngs Specimen+Ring

After Consolidation
Specimen+Ring Trimmings

RING

158.44 304 . 65 304 304
132.44 278.65 278 . 65 278.65

0 146.21 146.21 146.21
132.44 132.44 132.44 132.44
19.63 19.63 19.14 19.14

0.67 0.53
80.77 99.59

102.78 112.18



CONSOLIDATION TEST DATA

Proj ect: SCE&G COL Loca ti on : Proj ect No.: 6234063534S
Boring No. : B-319 Tested By: HJ Checked By: JL
Sample No. : UD-4 Test Date: 9/22/06 Depth: 38.5 Ft.
Test No.: 5395 Sample Type: Shelby Tube Elevation: N/A

Soil Description: Silty Sand
'~Remarks: Cr = 0.04

Applied Final Void Strain T50 Fitting Coefficient of Consolidation
Stress Displacement Ratio at End Sq.Rt. Log Sq.Rt. Log Ave.

psf in % rnin min ftA2/sec ftA2/sec ftA2/sec

1 100 0.002258 0.663 0.23 0.3 0.3 1. 7Be-005 1. 68e-005 1.73e-005
2 500 0.02041 0.633 2.04 0.2 0.1 3.36e-005 3.73e-005 3.54e-005
3 le+003 0.03233 0.613 3.23 0.2 0.1 3.22e-005 4.1ge-005 3.64 e-005
4 2e+003 0.04973 0.584 4.97 0.1 0.1 5.40e-005 5.12e-005 5.26e-005
5 4e+003 0.06785 0.554 6.78 0.1 0.1 7.11'e-005 7. B3e-005 7.45e-005
6 8 e+OO 3 0.08798 0.521 8.80 0.1 0.0 8.97e-005 9.8ge-005 9.41e-005
7 4e+003 0.08467 0.526 8.47 0.0 0.0 1.40e-004 O.OOe+OOO 1. 40e-004
8 2e+003 0.07766 0.538 7.77 0.1 0.0 7.64e-005 O.OOe+OOO 7.64e-005
9 4e+003 0.08093 0.532 8.09 0.0 0.0 1.05e-004 O.OOe+OOO 1.05e-004

10 8e+003 0.08899 0.519 8.90 0.0 0.0 1. 37e-004 O.OOe+OOO 1. 37e-004
11 1.6e+004 0.1094 0.485 10.94 0.1 0.0 8.75e-005 1.14e-004 9.91e-005
12 3.2e+004 0.133 0.445 13.30 0.0 0.0 1.33e-004 O.OOe+OOO 1.33e-004
13 6.4e+004 O. 1602 0.400 16.02 0.0 0.0 1. 28e-004 O.OOe+OOO 1.28e-004
14 1.6e+004 0.1453 0.425 14.53 0.0 0.0 1.28e-004 o .00e+000 1. 28e-00 4
15 2e+003 0.1109 0.482 11.09 0.1 0.0 6.5ge-005 8.87e-005 7.56e-005
16 500 0.08376 0.528 8.38 0.4 0.4 1. 16e-005 1. 24e-005 1. 20e-005

..

'..



CONSOLIDATION TEST DATA
SUMMARY REPORT
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VERTICAL STRESS, psi

I Project: SCE&G COL
i8or:no I,"C.: 8-319i "

Locotion:

IrBm;".:. "~"';"

._;\~ ~.'_:;:'::' ..

Sa"npie 1\)0.: UD-4

Test No.: 5395

Description: Silty Sand

Remarks: Cr = 0.04

T esied By: HJ

Test Dete: 9/22/06
SemDle Type: Shelby iube

i Project No.: 623406

I CheCKed 8y:
¡ Depth: 38.5 F\.

! Elevation: N/A,.
iue, 21-N::V-2006 17:56:00



CONSOLIDATION TEST DATA
SUMMARY REPORT
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VERTICAL STRESS. psf

Before Test Alier Test

i Overburden Pressure: 0 ~sl
Preconsoiidction cressure: 3550 pst

Compression Index: 0.; 5

I GS: 2.75

'V/û,er Content, %

: Dry unit Weight, pel

. Saturation, %

! Void Rotio
!
i

19.63 19.14

102.5 112.2

80.77 99.59
i Dicmeter: 2.5 'n

1". N;D
L_. i ! PL: ND

¡Heigh\: 1 in

¡PI: ND
i

0.67 0.53

Boring Nc.: 6-.319
! Location:
¡ Tested By: HJ

i Test Dote: 9/22/D6
¡ Somple Type: Shelby Tube

I Project No.:
Checked By:

i Depth: 38.5 Ft.

i E1evotion: N/

!
i

¡
i

~~i';W~tÅ~ircip:~ Scmp'e No.: UO-4
~~iiltn~~l,~b Test No.: 5395
'è"'j.:';" '~/"!~_:~': . ,.:'

i

i Project: SC~&G CO:"

~ Description: Silty Sand

I Remarks: Cr = 0.04
i

i

Tue, 2',-~!OV-200C 17:56:00



CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 1 of 16

Stress: 100. pst~ -0.00
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I Project SCE&G COL

Boring No,: 8-319
Sample No.: UD-4

Test No.: 5395

Location: i Project No.: 62340635345
Checked By: JL

, Depth: 38,5 Ft.

I Elevation: N/A

! Tested By: HJ

Test Date: 9/22/06
Sample Type: Shelby Tube

Description: Silty Sand

Remarks: Cr = 0.04 1
Tue, 21-NOV-2006 17:56:00
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 2 of 16

Stress: 500. pst
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I Location:

! Tested By: HJ

I Test Dole: 9/22/06
I Sample Type: Shelby Tube
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Project No.: 6234063534S
Checked By: JL

Depth: 38.5 Ft.

Elevation: N/A
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Sample No.: UD-4

Test No.: 5395
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¡Remarks: Cr = 0.04
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i Project. SCE&G COL
Boring No.: 8-319
Sample No,: UD-A

Test No,: 5395

I Location:

I Tested 8y: HJ

I Test Date: 9/22/06
I Somple Type: She!by Tube

i Project No.: 6234063534S

Checked 81': JL

Depth: 38.5 Ft.

! Elevation: N/ A
'"., , Descr:ption: Silty Sand
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i Remarks: Cr = 0.04
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 4 of 16

Stress: 2000. psf..
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Project: 5CE&G COL I Location: I Project No.: 62340635345
I

Boring No.: B-319 I Tested By: HJ Checked By: JL i,
, 9/22/05

I.Wb~p Semple No.: UD-4 I Test Date: Depth: 38.5 Ft.

Test No.: 5395 I Somple ïype: Shelby Tube
I
Elevation: N/A 1--.' .; 0_'

'. ." .. .' ..~,,: :::5.: Description: Silty Sond
,

Remorks: Cr 0.04 !=
!
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 5 of 16

Stress: 4000. psf
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. Project: SCE&G COL

Boring No.: B-319

Sam pie No.: UD-4

Test No.: 5395

I Location:

I Tested By: HJ

! lest Dote: 9/22/06
Sample Type: Shelby Tube

Project No.: 62340635345

Checked By: JL

Depth: 38,5 FL

Elevotion: N/ A
"'Ò.mc

.. Description: Silty Sond

I Remorks: Cr = 0.04
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 6 of 16

Stress: 8000. psf
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i Project: 5CE&G COL Location: I Project No.: 62340635345

i
Boring No.: 8-319 Tested By: HJ I Checked By: JL

~.,.,..." ......,:....,

Sampie Nc,: UD-4 Test Dote: 9/22/06 i Depth: 38.5 Ft.

.'~ ~lØ~em:~e
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~"-_;; ~"; ; r ~ ~'i \~ . :,~ r'Î '.~' ,",:. _. :',': -'. :
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Descri tion: Silt Sand !p y
Remarks: Cr = 0.04
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 7 of 16
Stress: 4000. psf. ..
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Boring No.: B-319 I Tested By: HJ I Checked By: JL

Somple No.: UD-4 i Test Dote: 9/22/06 I Depth: 38.5 Ft.
Test No.: 5395 I Sample Type: Shelby Tube ! Elevation: N/A

Description: Silty Sand I

t I p N 623406'- 34S

I Remarks: Cr

0.04

iue, 2'¡-NOV-200ô 17:56:01



~

..

..

CONSOLIDATION TEST DATA
TIIvE CURVES

Constant Load step: 8 of 16

Stress; 2000, psf
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¡

I

i
Project: SCE&G COL Location: Project No,: 62340635345 ¡

Boring No.: B-31 9 Tested By: HJ Checked By: JL !~.'d' .. Sample No.: UD-4 Test Date: 9/22/06 Depth: 38.5 Ft. iY~D~r;~..tc . ", . "" . ",' ..l..

:i':~:/~ ~ ,.' ~: . \~ .~_~~~. -'.':~"~:::~:'-~~;~_~': :.'~.~:_:1:'.:; ;ó:
Test No.: 5395 Sample Type: Shelby Tube Elevotion: N/A i

I
':"__ _.,"__, -h. . ..__.,.....,

!
-'... Y',' .',_... '. .'-.

Descr¡ tion: Silt Sand. - ~ --' ~. .. . - ", . - .,. - : , ...,' ".-. ".. .. ..... .. p y
Remorks: Cr = 0.04

Tue, 21-NOV-2006 17:56:01
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 9 of 16

Stress: 4000. psf75 j ,,:: ,,?, : ,/, ': : :' :'li
-i:: i i. I i . i . ii I I i r I '; r I I l

7. 6 f~,~ - ~ - - - - ~ -;- ~ ~ ~ -; - - - - .. - - ~ - - -:- i ~ ~ :-, - - - - ~ - - ~ - ~ -~- ~ ~ ~:~ - - - - ~ - - ~ - ~ -, - ;- ~ ;- ~-; - - - - . - - ~ - - -;- ;- i ~;~" I' . i i 'i . I I . , i L
~ 7"1 .Lu, ¡; ~+. .::. ~ :;~ 'u. c..' Ü u ,., L,:: T: ,m: j

~ 7.8 i -- - - ~ - - : -,- c ; : ;-: - - - - ~ - - L ~ -,- ; ~ ~:~ u -- : -- ~ - ~ -¡- ~ ~ ~:: -- -- ~ -- - - ; -:- (- ~:~ - - - - : -- t - : -; - ~ (-:ttn =l : I : I '; i E,J I I :;1~ . , L
7.9 ; - - - -:- - -: - 7 " -; ~ ¿ : - - - -;- - -, - -, - ~ ~ ~ C ~ :- - - - -:- - -' - _: - :. ~ J ~ ~ ;' - - - -'- - ~ - -~ - . ~ ~ ~ ~:- - - - -,- - - - ~ - ~ - ~ ~ : t~ : : : i: r . , : ;; ; =
:~ 1'" , · , .: ' ¡~'l~~t:T.~fj~t:~ ~+_~::~". :. ~,": ~ ~:i

0.01 0.1 10 100 1000
TIME, mini.5 -' I I 1 I 1 I. 1 t I ~~, , ,~

::: l!::.....:: ::: ::::.:.::::::;::::::.. .::: ,l. ::::.:.: ::d:;::: : ::::.::: ~:::d:::.::...1t
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8.1 ~ ~~~-~,~~~~~~~.~~j(~-l;L~:fJ::t'~~Ð" I ,,' " ,:, , ' f-o 5 1 a 15 20 25 30
SQUARE ROOï of TIME, min

I Project: SCE&G eOi i Location: Project No.: 62340635345
I Boring No.: B-319 I Tested By: HJ Checked By: JL

Sample No.: UD-4 1- t Date: 9/22/06 Depth: 38.5 Fl.lM~C~eç
¡ i es,

Test No.: 5395 I Somple Type: Shelby Tube Elevation: N/A:;.
.., .. Description: Silty Sand

Remarks: Cr "' 0.04
:

:
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 10 of 16

Stress: 8000, psf
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SQUARE ROOT of TIME, min

~.._ ''''''-'.'' 'm" "'''''_. ..i............
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I

Project: SCE&G COL

Boring No.: 6-319

Sample No.: UD-4

Test No.: 5.395

Description: Silty Sand

Remorks: Cr = 0.04

Tube

I Project No,: ô234063534S
Checked By: JL

Depth: 38.5 Ft.

I Elevation: N/ A..

Location:

Tested By: HJ

Test Date: 9/22/06

i Somple Type: Shelby

Tue, 21-NQV-2006 17:56:01
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 11 of 16

Stress: 16000 psf

~
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SQUARE ROOT of TIME. min

Project: SCE&G COL

I Boring No,: B- 319
Sample No.: UD-4

Test No.: 5395

Description. Silty Sand

Remorks: Cr = 0.04

I Project No.: 6234063534S

I Checked By: JL

I Depth: 38.5 Ft.

I Elevation: N/A

I

!

Location:

t¡MAelt€tc
".' . ,.'",: '. ." "" . "".~ " i _._~. -

..

Tested By: HJ

Test Date: 9/22/06
Sample Type: Shelby Tube~

Tue. 21-NOV-2006 i 7:56:01
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 12 of 16

Stress: 32000 psf.. 1 0 1 1,1" "i , ! I
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SOUARE ROOT of TIME.
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Project: SCE&G COL Project No.: 6234063534S
Boring No.: B-319 I Testeò By: HJ Checked By: JL

~ ',".
Sample No.: UD-4 I Test Date: 9/22/06 Depth: 38.5 Ft.

'~"tm~eme"b~ ..j '::~, ~_.,~(-'\?~/.:~~ ..~y ~:~~~ ~.~:'.'iest No.: 5395 ! Sample Type: Shelby Tube I Elevo lion: N/A. .... ,'--'" '." .,... '. .... .
. . Description: Silty Sond I

!

Remorks: Cr 0.04

Tue, 21-NO\'-2006 17:56:02



CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 13 of 16

Stress: 64000 psf~
12 :, ; I; I: ii~~' '. " i .:: ,', ..:'
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~i t :: i.. _.~. .;, ~\. ;~ ~.~:~ ~i.~. . -:-.... . .,. .. . . .

I Project SCE&G COL

Boring No..: 8-319

Sample No.: UD-4

iest No..: 5395

! Location:

I Tested By: HJ
¡ iest Dote: 9/22/06

! Somple iype: Shelby Tube

I Project No.: 52340635345
I Checked By: JL

I Depth: 38.5 rt
I Elevation: N/A

,

i

i

i

~i. Description: Silty Sond
Remorks: Cr = 0..04

Tue, 2 í -NOV- 2006 17:56:02
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CONSOLIDATION TEST DATA
Tltv1E CURVES

Constant Load Step: 14 of 16

Stress: 16000 psf
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SQUARE ROOT of TIME, min

Project: SCE&G COl
I location: I Project No.: 62340635345 I

Boring No.: 8-319 Ilested By: HJ I Checked By: Jl I

3.;.:: ,. '::':-- -;;.,::~".: ~. ....., .. - ,._;...., .,:~ . ,. .' ,-
Sample No.: UD~4 I Test Dote: 9/22/06

, Depth: 38.5 Ft. I

~tt~~aD15'(z i I Elevation: I,::-::~_... .i_......;.-:.\ ~'~.~:;. \::, .:\....;~.:. Test No.: 5395 Somple TYDe: Shelby Tube N/.A.. ,~ .~ '. ..-' . '. ....
. . . ..

Description: Silty._. - ~. ." - -' ~.,. Sand

Remarks: Cr = 0.04

J
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 15 of 16

Stress: 2000. psf~
11

:: I
I: .

, ,
, .
,
,

z
:;
nof-
Ul

, ; : ~,,~.L-~.;¡~--_.,,--+~~~~~;
i : i J...~..0" ~;.. I ; : i : I : I ; i : 1 : I :

12 - - - - ~ - - ~ - ~ -'-" L ~:~- - - - _t...~..tr-~.~~rtr~'- - c - ~ - - : - ~ -¡- ~ ~ ~H - - - - i.. ~ - ~ -:- L ~ :-~~ - - - - ~ - -~~ I ,i i I I I

.,--.' itu::;.) 'C' ,,--:;. ~"~~:~ n: n: ~; ,; 'c m. +.:;;~ I ,,. t i i I L I i i l. i I' I" I . I I i: i~ ' 'Z; i " i I I:' ' : i i': 1 = t : i I:, I.
,

~ i :i': ; I. I" ,

D

~

"
, .

:; r : ~
, Î. !

. i;:

I;.
16-:----.; .. - ~ - 7 -:- '. . ~- - - - - ~ - - L - . -;- ~ : ~;~ - - - - ~ - - ~ - '- -;- ~ - H - - - - ~ - - " - . .'- ~ r- ~:~ - - - - ~ - - - - j- -,- :- ~-;-=i :; ~ i I i : i : I :

" , . , ; I::
, ~í ï , , " i

O.í

i ii ; II I i 'I , ,

0.01 10 100 1000
TIME, min

'.
:: 1. ),:;:,:'~~:~~':~~'~'., ~: d.;. .:, ~. ; 

',." :~-' ~t' -~"'" I ~'0~, .... l~ ~ . , " ~
13 t -l. - -. - - - - - - ~ - - - - - - - - - - - - -;- - - - - - - - - - - - -:- - - - - - - - - - - - - t - - - - - - - - - - - - -:- - - - - - - - - - - --t-~ ~ §z ~. J J ,I t:; í L -3-;- - - - - - - - - - - - L - - - - - - - - - - - - ~ - - - - - - - - - - - - - - - - - - - - - - - - - -:- - -. - - - - - - - - - - - - - . - - - - - - - -t

~ 15 tm __m._: 'm' u. .'.un m u.~ u. u uuu1u. --.;u....., n.t

1 6 -; - - - - - - - - - - - - -:- - - - - - ~ - - - - - - ~ - - - - - - - - ~ ~ - - -~ - - - - - - - - - - - - -;- - - - - - - - - - - - - ~ - - - - - - - - - - - _ ;

1ï , ,
I ' ,

2
I , i I 1 ,

I

6

I I . i , i i ¡

8
¡

10
i

12o 4

SQUARE ROOT of TIME, mín

Project: SCE&G COL

Boring No.:

Location: Project No.: 6234063534S

Checked By: JL

Depth: 38.5 Ft.

Eievotion: N/ A
::?Wifit1\~mI:i"" Sample No.:
'a~:It~~),.:i:~ Test No.: 5395

: ~, .~: . :

B-319

UD-4

Tested By: HJ

i Test Dote: 9/22/06
Sample Type: Shelby Tube

~ I Description: Silty Sand, Remarks: Cr = 0.04
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CONSOLIDATION TEST DATA
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Tested By: HJ

Test Dote: 9/22/06

Sample Type: Shelby Tube

i Project No.: 6234063534S
Checked By: JL

I Depth: 38.5 Ft.

I Elevation: N/ A

i Project: SCE&G COL

I Boring No.: B-319

Somple No.: LJD-4

Test No,: 5395

Description: Silty Sand

Remarks: Cr = 0.04

Locotion:

.~
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SUMMARY REPORT
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Project: SCE&G COL

Boring No.: B-321

Sample No.: UD-3

Test No.: 5398

Location:
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Tested By: HJ

Test Dote: 9/22/06
Sample Type: Shelby Tube

Project No.: 6234

Checked By: JL

Depth: 28.5 Ft

Elevation:..
Tue. 21-NOV-2006 11:29:46

Description: Silty Sand

Remarks: Cr = 0,06



CONSOLIDATION TEST DATA
SUMMARY REPORT
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VERTICAl STRESS, psf

Before Test After Test

Overburden Pressure: 0 pst Water Content, % 16.68 17,24

Preconsolidation Pressure: 1.673e+004 psf Dry Unit Weight, pef 102.6 118.5

Compression Index: 0.186 Saturotion, % 65.54 99.66

Diometer: 2.5 in I Height: 1 in Void Rotio 0.72 0.49

LL: NP i PL: NP I PI: NP I GS: 2.83

;¿Y1M"":'''(''':'C'' .'" '.'/;f,iI " )'1.; .', ~E'C' .'ØJ ';, . /", ,:'pc .' .... -.' - ._, .-. .

Project: SeE&G eOL

Boring No,: B-321
Sample No.: UD-3

Test No.: 5398

Description: Silty Sand

Remorks: Cr = 0.06

Location:

Tested By: HJ

Test Date: 9/22/06

Somple Type: Shelby Tube

Project No.: 6234

Checked By: JL

Depth: 28.5 Ft

Elevotion:

'1"-.

Tue. 21-NOV-2006 11 :29:46



Project: SCE&G COL
Boring No,: B-32l
Sample No.: UD-3
Test No.; 5398

Soil Description: Silty Sand
~. Remarks: Cr z 0.06

Measured Specific Gravity: 2.83
Initial Void Ratio: 0.72

. Final void Ratio: 0.49

Container ID

Wt. Container + Wet Soil, gm
Wt. Container + Dry Soil, gm
Wt. Container, gm
Wt. Dry Soil, gm
Water Content, %
Void Ratio
Degree of Saturation, %
Dry Unit Weight, pcf

~

.~

CONSOLIDATION TEST DATA

Location:
Tested By: HJ
Test Date: 9/22/06
Sample Type: Shelby Tube

Liquid Limit: NP
Plastic Limit: NP
Plasticity Index: NP

Project No.: 6234063534S
Checked By: JL
Depth: 28.5 Ft.
Elevation:

Ini tial Height: l. 00 in
Specimen Diameter: 2.50 in

Before Consolidation
Trimmngs Specimen+Ring

After Consolidation
Specimen+Ring Trimmngs

RING

154. 3 1 299.91 300 . 65 300.65
132.25 277.85 277.85 277.85

0 145.6 145.6 145,6
132.25 132.25 132.25 132.25
16.68 16.68 17,24 17 .24

0.72 0,49
65.54 99.66

102,64 118.52



CONSOLIDATION TEST DATA

proj ect: SCE&G COL Location: proj ect No.: 6234063534S
Boring No.: B-321 Tested By: HJ Checked By: JL
Sample No.: UO-3 Test Date: 9/22/06 Depth: 28.5 Ft.
Test No.: 5398 Sample Type: Shelby Tube Elevation:

Soil Description: Silty Sand
.. Remarks: Cr = 0.06

Applied Final Void Strain T50 Fitting Coefficient of Consolidation
Stress Displacement Ratio at End Sq.Rt. Log Sq.Rt. Log Ave.

psf in % min min ft"2Iday ft"'2/day ft"'2/day

1 100 0.005386 0.710 0.54 0.2 0.2 2.33e+000 2.61e+000 2.46e+000
2 500 0.04639 0.640 4.64 0.3 0.2 l.82e+000 1.9ge+000 1.90e+000
3 1e+003 0.06805 0.602 6.81 0.2 0.2 2.46e+000 2.91e+000 2.66e+000
4 2e+003 0.09273 0.560 9.27 0.1 0.1 3.04e+000 3.33e+000 3.18e+000
5 4e+003 0.1201 0.513 12.01 0.1 0.1 4.13e+000 5.2ge+000 4.64e+000
6 8e+003 0.148 0.465 14 .80 0.1 0.1 5.02e+000 6.31e+000 5.5ge+000
7 4 e+003 0.1412 0.477 14.12 0.0 0.0 1.01e+001 O.OOe+OOO 1.01e+001
8 2e+003 0.1311 0.494 13.11 0.1 0.0 6.78e+000 7.80e+000 7.25e+000
9 4e+003 0.137 0.484 13.70 0.0 0.0 7.53e+000 O.OOe+OOO 7.53e+000

10 8e+003 0.1498 0.462 14.98 0.0 0.0 L 01e+001 O.OOe+OOO 1.01e+00l
11 1.6e+004 O. l77 0.415 17.70 0.1 0.0 6.40e+000 B. 2 6e+000 7.21e+000
12 3.2e+004 0.2089 0.360 20.89 0.0 0.0 9,67e+000 8.54e+000 9.07e+000
13 6.4e+004 0.2419 0.304 24.19 0.0 0.0 9.08e+000 O.OOe+OOO 9.08e+000
14 1 _ 6e+004 0.2215 0.339 22.15 0.0 0.0 8.90e+000 O.OOe+OOO 8.90e+000
15 4e+003 0.1913 0.391 19.13 0.1 0.0 5.6ge+000 7.46e+000 6.46e+000
16 500 0.134 0,489 13,40 0.2 0.2 2.24e+000 L 86e+000 2.03e+000

~
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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! Project: SCE&G COL

i Boring No.: 8-321
Sample No.: UD-3

Test No.: 5398

Location:

Depth: 28.5 Ft.

Elevotion:

I ested By: HJ

Test Date: 9/22/06

i Sample Type: Shelby Tube.~ Sand

Remarks: Cr = 0.06

Tue, 21 -NOY-2006 17:57:32



CONSOLIDATION TEST DATA
SUMMARY REPORT
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VERTICAL STRESS. pST

Overburden Pressure: 0 psi

Freconsolidotion Pressure: 1.673e +004 psI

r Woter Content, %
,

i Dry Unit Weight, pcí

I Saturation, %
i Void Ratio

Before Test

15.58

102.6

65.54

After Test

:7.24-

118.5

99.66Compression Index: 0.'86
D;ameier: 2.5 in I Heig~i: in

Li_: NP PL: NP I PI: NP ¡ GS: 2.83

o.n 0.49

project: SCE&G COL

Boring No.: 8-321

Sompie No.: UD-3

Test No.: 5398

Description: Silty Sand

Remarks: Cr = 0.06

Location:

! iested By: HJ

Test Dete: 9/22/06
Sample Type: Shelby Tube

: Project No.:

Checked By:

~ Depth: 28.5 Ft.

I Elevotion:~
i'-e, 2î-NO\l-2006 17:57:32



CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 1 of 16
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I Project: SCE&G COL Location: I Project No.: 62340635345
i

Boring No.: 8-321 Tested By: HJ ! Checked By: JL
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Remarks: Cr = 0,06
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 2 of 16

Stress: 500. psf...
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Project: SCE&G COL

Boring No.: B-321

Sample No.: UD-3

Test No.: 5398

Location: I Project No.: 62340Ô3534S
Checked By: JL

Depth: 28.5 Ft.

i

Tested By: HJ

Test Date: 9/22/06
Sample Type: Shelby Tube

;

i

I

Elevation:

"i- ..:.:.¿x';..,.-...~: Description: Silty Sand

Remarks: Cr = 0.06
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 3 of 16

Stress: 1000. psf
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Project: SCE&G COL

Boring No.: B~321

Sample No.: UD-3

Test No.: 5398

Description: Silty Sand

Remarks: Cr = 0.06

location: Project No.: 62340635345

Checked By: Jl

Depth: 28.5 Ft.

Elevation:

Tested By: HJ

Test Dote: 9/22/06
Sample Type: Shelby Tube

rue. 21-~IOV-2006 17;57:32
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Project: SCE&G COL

B-321

UD-3

Boring No.:

Sample No.:

Location:

I Tested By: HJ
Test Dote: 9/22/06

Sample Type: Shelby Tube

I Project No.: 6234063534S
Checked By: JL

I Depth: 28.5 Ft.
i

Elevation:.~ .;.i::.:i..,:,._r,';..'

I est No.: 5398

Description: Silty Sand

I Remarks: Cr = 0.06
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CONSOLIDATION TEST DATA
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Project SCE&G COL

Boring No.: B-321

Sample No.: UD-3

Test No.: 5398

Location:

Tested By: HJ

I Test Dote: 9/22/06

Sample Type: Shelby Tube

Project No.: 62340635345

Checked By: JL

Depth: 28.5 Ft.

Elevation:~ Description: Silty Sand

Remarks: Cr = 0.06
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CONSOLIDATION TEST DATA
TIME CURVES
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I Project: SCE&G COL
Boring No.: B-321
Sample No.: UD-3

Test No.: 5398

Description: Silty Sand

Remorks: Cr = 0.06

location: Project No.: 6234063534S

Checked By: Jl

Depth: 28.5 Ft.

Elevation:

Tested By: HJ

Test Dote: 9/22/05
Sample ìype: Shelby Tube..

Tue, 21-NOV..2006 17:57:32
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 7 of 16

Stress: 4000. psf
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Project: SCE&G COL

Boring No.: B-321

Sample No.: UD-3

Test No.: 5398

Description: Silty Sand

Remarks: Cr = 0.06

location: Project No.: 62340635345
Checked By: Jl

Depth: 28.5 Ft.

Elevation:

Tested By: HJ

: Test Date: 9/22/06

I Sample Type: Shelby Tube
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 8 of 16
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i Project: SCE&G COL location: I Project No.: 6234063534S

I Boring No.: B-32î Tested By: HJ I Checked By: JL

;;il\~ttme' Sample No.: UD-3 Test Date: 9/22/06
i
Depth: 28.5 Ft.

æ ..'-.. ".",...,. .".....
j

~J'.;.~ê!:i/d:;l~~;,,~.~r...i Test No.: 5398 Sample Type: Shelby Tube Elevation: I

.~ I Description. Silty Sand
I Remarks: Cr = 0.06
,
l
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 9 of 16
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Project: SCE&G COL

Boring No.: B-321

Sample No.: UO~3

Test No.: 5398

Location:

Tested By: HJ

Test Date: 9/22/06
Sample Type: Shelby Tube

Project No.: 62340535345

Checked By: JL

Depth: 28,5 Ft.

Elevation:~ :::' Description: Silty Sand

Remarks: Cr = 0.06
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 10 of 16

Stress: 8000. psf
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¡Project: SCE&G COL

Boring No.: B.321

Sample No.: UD.3

Test No.: 5398

", Description: Silty Sand

: Remarks: Cr = 0.06

Project No.: 62340635345

I Checked By; JL

I Depth: 28.5 Ft.
Elevation:

Location:

Tested By: HJ

I Test Date: 9/22/06
Sample Type: Shelby Tube

iue. 21-NOV-2006 17:57:33



CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 11 of 16

Stress: 16000 psf.~
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SQUARE ROOT of TIME. min
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Project: SCE&G COl

I Boring No.: B-321
Sample No.: UD-3

Test No.: 5398

location:

Tested By: HJ

I Test Date: 9/22/06
Sample Type: Shelby Tube

Project No.: 62340635345
Checked By: Jl

Depth: 28.5 Ft.

Elevation:

'ill . -" :~~~-~:~:~
Description: Silty Sand

Remarks: Cr = 0.06

Tue. 21-NOV-2006 17:57:33



CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 12 of 16

Stress; 32000 psf.~
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Project: SCE&G COL

Boring No.: 8-321

Sample No.: UD-3

Test No.: 5398

'l Description: Silty Sand
Remorks: Cr = 0.06

Location:
I Tested By: HJ

Test Dote: 9/22/06
Sample Type: Shelby Tube

Project No.: 6234063534S

Checked By: JL

Depth: 28.5 Ft.

Elevation:

Tue, 21-NOV-2006 17:57:33
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CONSOLIDATiON TEST DATA
TIME CURVES

Constant Load Step: 13 of 16

Stress: 64000 psf
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SQUARE ROOi of TIME. min

Project: SCE&G COL

Boring No.: B-32 i

Sample No.: UD-3

lest No.: 5398

Description: Silty Sand

Remarks: Cr = 0.06

Location: Project No.: 62340635345
Checked By: JL

Depth: 28.5 Ft.

Elevation:

Tested By: HJ

Test Dote: 9/22/06

I Sample Type: Shelby Tube

Tue. 21-NOV-2006 17:57:33



CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 14 of 16

Stress: 16000 psf''l 22 ;':: i ' ',' '., . ~_ ._~':
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i ested By: HJ

Test Dote: 9/22/06
Sample Type: Shelby Tube

I Project No.: 6234063534S

I Checked By: JL
I¡Depth: 28.5 Ft.

¡ Elevation:~ll~El~~,. ~::P~:.~:~98

Project: SCE&G COl

Bori ng No.: B- 321

UD-3

Location:

.~ ,'." "c:""" '. .' ~-,~.. ....
.'...,.,...... Description: Silty Sond

Remarks: Cr = 0.06 --
iue. 21-NOV-2006 17:57:33



CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 15 of 16

Stress: 4000. psf.~
19

: :! : ! !.:: ~-ro-rJ~r,. e :'+'f-~~' ' 'I I I I i ~.~.!+~~\ i . J I r! ; 1 I ; : :20r'¡-'¡ . 0/r;i'.:¡::i'" :u\~:~C,¡¡u;__+\( ,--::':'~ :1
~ ,',' n ., '. i i ' i . r i , i' r' i I I J " I i

21 -l - - - -;- - -: ~ )i ~1~ ~ ~ t j- - - - -:- - -; - -; - ~ ~ ~ ~ t ~ - - - -;- - ~ - -: - ~ ~ ~ 1 h- - - - -;- - -, - ~ - t ~ ~ ~ ~ - - - -:- - ~ - -: - : 1 ~ ~ t

~ 3~ ,'y..;'.', ' " ,'¡' , ;, ' ,', ' ',i,' , ' , ' .'/- . ,i I J I 'i' t: i,' i I i l 1,1 i 'i i I, r,' ,i I i' ¡ I
Z i /. . 1 I I 11 . J . I I I L ,. I I t I . i '. I I I. i. . I..~2 .;, i I =-l , '. I I I ,I 1, I. i. r ,r i . i i" It:e L 1 ~ - - - ~ - T - .. - - ~ r ~ i i - - - - Î - - ~ - - - I - r ~ r;.. - - - ~ ~ - - T - 7 - . - ;- i- ~ '-- - - - - - - - ~ - T -, - r i r- I-I - - - - ~ - - -; - T -. - :- r ";1a: /, i i I Ill, : I . I I I i J', I I i,'. . I I I r, i . I : i Ii- ~'" I. , 'i . I i i ,'i I I r I i I I I I i i i I : I . I iu: 3 ~;. I I ! I I I I i' I r r iil r I I I! I I L I i '.' i ii. i

23 i - - - -;- - -; - -i- · ~ J ~ t r - - - -:- - -: - -: - l ~ ~ ~ f ~ - - - -i- - -1 - ~ - ~ ~ ~ ~ t ~ - - - -:- - ~ - -: - ~ ~ ~ ~ ~:- - - - -: - -: - ~ - ~ ~ ~ : l~=1 J i I I I : : : ; ~ : , ~
24~'."'~":. ;..~: 'r~.u. i. f.. .:~¡ :!,u..,:..:. :.¡.~~ :c:~. - - -;.. f - ~ L+ -.,. - ': ~_.- ~~! i

¡ . i ; ~ : i ' , ~ : : ~ ::'. 'ri ii i i I: i i; I ' i¡
10

25 -'
0.01

i i II:
0.1 100 1000

TIME, min

~

19 ~ I I I I I i --' ..,__:.1_., , i I I I I I I ! i I i I i I , 1 1 '. I' I I I i I. i I i 1 ( I I I , I , I 1 1 I I.i ~ ii ,. ~:; ': 0~-6'),.~:-:-ei~--~__3-I~--J'-.::' 'J ,-

r : : :
231- - - - - - - - - - - -1- - - - - - - - - - - - -j - - - - - - - - - - - - - t - - - - - - - - - - - - r - - - - - - - - - - - - -; - - - - - - - - - - - - - ~

24 iu,uuP PPu U:.. P' u~u., P.--r... ----¡." - -- ..t-; 'rE
25 -. i I I i I i i I I I i I . i ii, i I ii, i I i !a 2 4 6 8 10 12

~
21

z
:e
D:l-
(/
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Project: SCE&G COL

Boring No.: B-321

Sample No.: UD-3

Test No.: 5398

Description: Silty Sand

Remarks: Cr = 0.06

Location:

Tested 8y: HJ

Test Date: 9/22/06
Sompie Type: Shelby Tube

Project No.: 62340Ô3534S

Checked By: JL

Depth: 28.5 Ft.

Elevation:

Tue, 21-NOV-2006 17:57:33



CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 16 of 16

Stress: 500. psf~
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Project: SeE&G eoi

Boring No.: B- 321

Sample No.: UD-3

Test No,: 5398

Description: Silty Sand

Remarks: Cr = 0.06

location: Project No.: 5234063534S

Checked By: JL

Depth: 28.5 Ft.

Elevation:

Tested By: HJ

Test Date: 9/22/06
Sample Type: Shelby Tube

Tue. 21-NOV-2006 17:57:34



CONSOLIDATION TEST DATA
SUMMARY REPORT
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Project: SCE&G COL

Boring No.: B-325

Sample No.: UD-3

Test No.: 5406

Description: Silty Sand

Remarks: Cr = 0.05

Location:

Tested By: HJ

Test Date: 9/22/06
Sample Type: Shelby Tube

Project No.: 6234063534

Checked By: JL

Depth: 13.5 F .

Elevation: N/ Ai-

rue. 21-NOV-2DD6 11 :25:32



CONSOLIDATION TEST DATA
SUMMARY REPORT
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VERTICAL STRESS, psf

Before Test After Test
Overburden Pressure: 0 pst Water Content, % 20.89 20.78
Preconsolidation Pressure: 3.311e+004 psf Dry Unit Weight, pef 91.4 105.5
Compression Index: 0.352 Saturation, % 64.4 7 90.03
Diameter: 2.5 in I Height: 1 in Void Ratio 0.90 0.64
LL: --- I PL: --- I PI: --- \ GS: 2.77

Project: SCE&G COl

Boring No.: B-325

;ltriiifJl;A'''+¿~' Sample No.: UD-3
~!~'\Ì~~~:'fC~ Test No.: 5406

Location: Project No.: 6234063534
Checked By: JL

Depth: 13.5 Ft

Elevation: N/A

Tested By: HJ

Test Dote: 9/22/06

Sample Type: Shelby Tube.. Description: Silty Sand

Remarks: Cr = 0.05

Tue, 21-NOV-2006 11 :25:33



Proj ect: SCE&G COL
Boring No.: B-325
Sample No.: UD-3
Test No.: 5406

Soil Description: Sil ty Sand
'l Remarks: Cr = O. 05

Measured Specific Gravity: 2.77
Initial Void Ratio: 0.90
Final Void Ratio: 0.64

Container ¡D

Wt. Container + Wet Soil, gm
Wt. Container + Dry Soil, gm
Wt. Container, gm
Wt. Dry Soil, gm
Water Content, %
Void Ratio
Degree of Saturation, %
Dry Unit weight, pcf

~

~

CONSOLIDATION TEST OATA

Location:
Tested By: HJ
Test Date: 9/22/06
Sample Type: Shelby Tùbe

Liquid Limit: ---
Plastic Limit: ---
plasticity Index: ---

Project No.: 6234063534
Checked By: JL
Depth: 13.5 Ft.
Elevation: N/A

Ini tial Height; i. 00 in
specimen Diameter: 2.50 in

Before Consolidation
Trimmngs Specimen+Ring

After Consolidation
Specimen+Ring Trimmngs

RING

141.96 287.88 287.75 287.75
117.43 263.35 263.35 263.35

0 145.92 145. 92 145. 92

11 7.43 117.43 117.43 117.43
20.89 20.89 20.78 20.78

0.90 0.64
64.47 90.03

91.135 105.49



CONSOLIDATION TEST DATA

Proj ect: SCE&G COL Location: Project No.: 6234063534
Boring No.: B-325 Tested By: HJ Checked By: JL
Sample No.: UD-3 Test Date: 9/22/06 Depth: 13.5 Ft.
Test No.: 5406 Sample Type: Shelby Tube El eva ti on: N/A

Soil Description: Silty Sand

'-i Remarks:
Cr = 0.05

Applied Final Void Strain T50 Fitting Coefficient of Consolidation
Stress Displacement Ratio at End Sq.Rt. Log Sq.Rt. Log Ave.

psf in % min min ftA2Isec ftA2/sec ftA2/sec

1 100 0.004529 0.889 0.45 0.1 0.0 4.25e-005 O.OOe+OOO 4.25e-005
2 500 0.01917 0.861 1.92 0.1 0.0 3.74e-005 O.OOe+OOO 3.74e-005
3 le+003 0.03144 0.838 3.14 0.1 0.0 4.07e-005 O.OOe+OOO 4.07e-005
4 2e+003 0.04833 0.806 4.83 0.1 0.1 5.4ge-005 6.40e-005 5.91e-005
5 4e+003 0.07001 0.765 7.00 0.1 0.1 6.2 6e-00 5 7.32e-005 6.75e-005
6 8e+OO3 0.09928 0.709 9.93 0.1 0.1 6.68e-005 9.4ge-005 7.84e-005
7 4e+003 0.09366 0.720 9.37 0.0 0.0 1.73e-004 O.OOe+OOO 1.73e-004
8 2e+003 0.08551 0.735 8.55 0.1 0.0 7.13e-005 O.OOe+OOO 7.13e-005
9 4e+003 0.08965 0.727 8.96 0.0 0.0 1,7ge-004 O.OOe+OOO 1. 7ge-004

10 8e+003 0.1009 0.706 10.09 0.0 0.0 1.31e-004 O.OOe+OOO 1. 31e-004
11 1.6e+004 0.1353 0.641 13.53 0.1 0.0 7.90e-00S 9.65e-005 8.6ge-OOS
12 3.2e+004 0.1785 0.559 17 .85 0.1 0.0 7 .32 e-005 1.01e-004 B.50e-005
13 6.4e+OO4 0.234 0.453 23.40 0.1 0,0 6.63e-00S 9.01e-00S 7.64e-005
14 1.6e+004 0.2063 0.506 20.63 0.0 0.0 9.70e-OOS O.OOe+OOO 9.70e-005
15 4e+OO3 0.1823 0.552 18.23 0.1 0.0 6.69e-005 1.07e-004 B.24e-005
16 500 0.1361 0.639 13.61 0.1 0.1 2.76e-005 3.Sge-OOS 3 .12e-OOS

...
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¡Project: SCE&G COl

Boring No.: B- 325

Sample No.: UD-3

Test No.: 5406

Location:

I Tested By: HJ
Test Dote: 9/22/06
Sample TYDe: Shelby Tube

Project No.:

I Checked By:
Depth: 13.5 F

'Eievation: N/ A

'ill Descriptio.-: Silty Sand

¡Remarks: Cr = 0.05
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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I Wate' Content, %

I Dry Unit Weight, pcf
I Saturotion, %

! Void Ratio

I

Beiore Test After Tes~.
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I

64.47 90.03 !

0.90 0.64 I

!
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! Overburden Pressure' 0 psi
Preconsolidction Pressure: 3.311 e..004 psi

Compression Index: 0.352

Test No.: 5406

I Location:
Tested By: HJ

! iest Dote: 9/22/06

Sample Type: Shelby Tube

i Project No.: 6234063

i Checked By: Jl
Depth: 13.5 F:.

Elevation: N/ A

.'li.

¡Project: SCE&G COL

Description: Silty Sond

: Remarks: Cr = 0.05

iue, 2î-NOV-2006 ,7:59:25



CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 1 of 16

Stress: 100, psf...
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Project: SCE&G COl

Boring No.: B-325

Sample No.: UD-3

Test Na.: 5406

Description: Silty Sand

Remarks: Cr = 0.05

Location:

Tested By: HJ

Test Date: 9/22/06
Sample Type: Shelby Tube

Project No.: 6234063534

Checked By: JL

Depth: 13.5 Ft.

Elevation: N/ A.~

Tue, 21-NOI/-2006 17:59:25



CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 2 of 16

Stress: 500. psf
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Project: SCE&G COL

Boring No.: 6-325

Sample No.: UD-3

Test No.: 5406

Location: Project No.: 6234063534

. Checked By: JL

Depth: 13.5 Ft.

Elevation: N/ A

Tested By: HJ

Test Date: 9/22/06
Sample Type: Shelby Tube.. DescriDtion: Silty Sand

I Rema;ks: Cr = 0.05

Tue, 21-NOV-2006 17:59:25
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 3 of 16

Stress: 1000. psf
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Project: SCE&G COL

Boring No.: 8-325

Sample No.: UD-3

Test No.: 5406

Description: Silty Sand

Remarks: Cr = 0_05
I

I

Project No.: 6234063534

Checked By: JL

! Depth: 13.5 Ft.
Elevation: N/ A

Location:

i Tested By: HJ
,

Test Date: 9/22/06
Sample Type: Shelby Tuber"'.~" .' .

~.:

'-~=i'#T£tr\
~ ~~~U.-ro;~~, " ~ (

....1-..~. .

ius. 21-NOV-2006 lï:59:25



CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 4 of 16

Stress: 2000. psf
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SeE&G eoi locotion:

Tested By: HJ

Test Dote: 9/22/06

i Somple Type: Shelby Tube

Project No.: 6234063534

Checked By: Jl

Depth: 13.5 Ft.

Elevation: N/ A.~ Sand

: Remarks:
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 5 of 1 6

Stress: 4000. psf
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Project: SCE&G COL

Boring No.: 8-325

Sample No.: UD-3

Test No.: 5406

Description: Silty Sand

I Remarks: Cr = 0.05
,
!
,

Location: Project No.: 6234063534

Checked By: JL

Depth: 13.5 Ft.

Elevation: N/ A

Tested By: HJ

I Test Dote: 9/22/06

! Sample Type: Shelby Tube
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 5 of 16

Stress: 8000. psf
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Project: SCE&G COL

Boring No.: 8-325
i Sample No.: UD-3

Test No.: 5406

Description: Silty Sand

I Remarks: Cr = 0.05
I

Location: , Project No.: 5234063534

Checked By: JL

I Depth: 13.5 Ft.
,Elevation: N/ A...

Tested By: HJ

Test Dote: 9/22/06
. Sample Type: Shelby Tube
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 7 of 16
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Project: SCE&G COL

Boring No.: B-325

Sample No.: UD-3

Test No.: 5406

Description: Silty Sand

Remarks: Cr = 0.05

Tested By: HJ

Test Dote: 9/22/06

Sample Type; Shelby Tube

Location: Project No.: 6234063534'

Checked By: JL

Depth: 13.5 Ft.

Elevation: N/ A
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Project: SCE&G COL

Boring No.: 8-325

Sample Na.: UD-3

Test No.: 5406

location: Project No.: 6234063534

Checked By: JL

Depth: 13.5 Ft.

Elevation: N/ A

Tested By: HJ

Test Date: 9/22/06

! Sample Type: Shelby Tube
.~" ......,.::;.\~ : Description: Silty Sand

Remarks: Cr = 0.05
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 9 of 16

Stress: 4000. psf
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Project: SCE&G COL

Boring No,: B-325

Sample No,: UD-3

Test No.: 5406

Description: Silty Sand

Remarks: Cr = 0.05

Tested By: HJ

Test Dole: 9/22/06

Sample Type: Shelby Tube

Location: Project No.: 6234063534

Checked By: JL

Depth: 13.5 Ft.

! Elevation: N/A.- .~. ,'. .
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 10 of 16

Stress: 8000. psf~ o
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I Project: SCE&G COL

Boring No.: B-325

Sample No.: UD-3

Test No.: 5406

location:

-. '--~;n-
.1-~:

Tested By: HJ

Test Date: 9/22/06
Sample Type: Shelby Tube

! Project No.: 6234063534
Checked By: Jl
Depth: 13.5 Ft.

Elevation: N/ A

..hL Description: Silty Sand

! Remarks: Cr = 0.05
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Project: SCE&G COL

Boring No.: 8-325

Sample No.: UD-3

Test No.: 5406

Location:

Tested By: HJ

Test Date: 9/22/06

i Sample Type: Shelby Tube,

Project No.: 6234063534

Checked By: JL

I Depth: 13.5 Ft.
Elevation: N/ A

'I""
'/'1

'! Description: Silty Sand

I Remarks: Cr = 0.05
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CONSOLIDATION TEST DATA
TIME CURVES
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Project: SCE&G COL

Boring No.: B-325

Sample No.: UD-,3

Test No.: 54.06

Location: Project No.: 6234063534

Checked By: JL

Depth: 13.5 Ft.

: Elevation: N/ A

Tested By: HJ

Test Date: 9/22/06
, Sample Type: Shelby Tube

..... -." Description: Silty Sand

Remarks: Cr = 0.05
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 13 of 16

Stress: 64000 pst
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Project: SCE&G COL

Boring No.: B-325

Sample No.: UD-3

Test No.: 5406

Description: Silty Sand

Remarks: Cr = 0.05

I Location:
Tested By: HJ

Test Dote: 9/22/06
Sample Type: Shelby Tube

Project No.: 6234063534

Checked By: JL

Depth: 13.5 Ft.

Elevation: N/ A



CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 14 of 16

Stress: 16000 psf.~
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Tested By: HJ

Test Date: 9/22/06
Sampie Type: Shelby Tube

Project No.: 6234063534

Checked By: JL

Depth: 13.5 Ft.

Elevation: N/ A
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Project: SCE&G COL

Boring No.: B-325

Sample No.: UD-3

Test No.: 5406

Lacation:

.'., . '~." j Description: Silty Sand

. Remorks: Cr = 0.05
~.wi
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 15 of 16

Stress: 4000. psf.~
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Project: SCE&G COL Locotion: Project No.: 6234063534 !
i

Boring No.: B-325 Tested By: HJ Checked By: JL
I

:;~~&l~i
Sample No.: UD-3 Test Dote: 9/22/06 Depth: 13.5 Ft.

I

Test No.: 5406 ¡ Sample Type: Shelby lube i Elevation: N/A;
... .,e'." ",

..,. ,-.-,', ... ,'~ ; ,-:',' .. .'. Description: Silty Sand
i Remarks: Cr = 0.05
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 16 or 16
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Project: SeE&G eOi

Boring No.: 8-325

Sample No.: UD-3

i est No.: 5406

location: i Project No.: 6234063534
Checked By: Jl

Depth: Î 3.5 Ft.

i Elevation: N/A"',".'-..:,-":"

. Tested By: HJ

Test Dote: 9/22/06
Sample Type: Shelby Tube~ . Description: Silty Sand

i! Remarks: Cr = 0.05
i
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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VERTICAL STRESS, pst

Tested By: HJ

Test Date: 9/25/06
Sample Type: Shelby Tube

Project No.: 623

Checked By: JL

Depth: 38.5 Ft

Elevation: N/A

Project: SCE&G COL

Boring No.: 8-325

i ~a:;~jA;n:mEb: Sample No.: UD-8
.jl¥I1:~';\I~\;' Test No.: 5411

:.". :-:.- .'.'. .: -.;..' .:) . ¿, '~..' .~..:'~:.".' ,.:-.~-;._-., ;'

Location:

.. . : -.;: " :~~:', .Description: Silty Sand

Remarks: Cr = 0.05
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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1000 10000 1 00000
VERTICAL STRESS. psf

Overburden Pressure: 0 psf Water Content, % 18.52 17.89
Preconsolídation Pressure: 1.103e+004 psf Dry Unit Weight, pcf 101.3 113.
Compression Index: 0.153 Saturation, % 75.82 99.22
Diameter: 2.5 in I Height: 1 in Void Ratio 0.66 0.48
LL: NP I PL: NP !PI: NP I GS: 2.69

Before Test After Test

¿jtM' ';'A 'dC'" ':;'. "'E"C'" d.¡.~ . : .: "... .: -' -".;J~ ' . ",',.

Project: SCE&G COL

Boring No.: B-325

Sample No.: UD-8

Test No.: 5411

Location: Project No.: 6234

Checked By: JL

Depth: .38.5 Ft

Elevation: N/A

Tested By: HJ

Test Date: 9/25/06
Sample Type: Shelby Tube~ Description: Silty Sand

Remarks: Cr == 0.05

Tue, 21-NOV-2006 10:36:53



Project: SCE&G COL
Boring NO.: B-325
Samle No.: UD-8
Test No.: 5411

Soil Description: Silty Sand
.. Remarks: Cr = O. 05

Estimated Specific Gravity: 2.69
Ini tial Void Ratio: 0.66
Final Void Ratio: 0.48

Container ID

Wt. Container + Wet Soil, gm
Wt. Container + Dry Soil, gm
Wt. Container, gm
Wt. Dry Soil, gm
Water Content, %
Void Ratio
Degree of Saturation, %
Dry Unit Weight, pcf

'1i

..

CONSOLIDATION TEST DATA

Location:
Tested By: HJ
Test Date: 9/25/06
Sample Type: Shelby TUbe

Liquid Limit: NP
Plastic Limit: NP
Plasticity Index: NP

Project No.: 6234063534S
Checked By: JL
Depth: 38.5 Ft.
Elevation: N/A

Ini tial Height: 1.00 in
Specimen Diameter: 2.50 in

Before Consolidation
Trimmngs Specimen+Ring

After Consolidation
Specimen+Ring Trimmngs

RING

154.65 300.87 300.04 300.04
130.48 276.7 276.7 276.7

0 146.22 146.22 146.22130.48 130.48 130.48 130.4818.52 18.52 17 .89 17 .89
0,66 0.48

75.82 99.22
101.26 113



CONSOLIDATION TEST DATA

proj ect: SCE&G COL Location: Proj ect No.: 6234063534S
BOring No.: B-325 Tested By: HJ Checked By: JL
Sample No.: UD-8 Test Date: 9/25/06 Depth: 38,5 Ft.
Test No.: 5411 sample Type: Shelby Tube Eleva tion: N/A

Soil Description: Silty Sand
~ Remarks: Cr = 0.05

Applied Final Void Strain T50 Fitting Coefficient of Consolidation
Stress Displacement Ratio at End Sq.Rt. Log Sq,Rt. Log Ave.psf in % min min ftA2/sec ftA2/sec ftA2/sec

1 100 0.003171 0.651 0.32 0.2 0.2 2.71e-005 3.6ge-005 3 .l3e-005
2 500 0.02656 0.613 2.66 0.2 0.2 2.63e-005 3.62e-005 3.05e-005
3 1e+003 O. 04218 0.587 4.22 0.2 0.1 3.46e-005 3.76e-005 3.6oe-005
4 2e+003 0,06265 0.553 6.26 0.1 0.1 4.26e-005 4.60e-005 4.42e-005
5 4e+003 0.08456 0.516 8.46 0.1 0.1 5.17e-005 6.27e-005 5.67e-005
6 8e+003 O. 1065 0.480 10.65 0.1 0.0 8.64e-005 9.54e-005 9. 06e-005
7 4e+003 0,1022 0.487 10.22 0.0 0.0 1. 2ge-004 O.OOe+OOO 1. 2ge-004
8 2e+003 0.09429 0.500 9.43 0.1 0.0 8.12e-005 1.14e-004 9.48e-005
9 4e+003 0.09846 0.493 9.85 0.0 0.0 1.08e-004 O. OOe+OOO 1. 08e-004

10 8e+003 0.1085 0.477 10,85 0.0 0.0 1.26e-004 O.OOe+OOO 1. 26e-004
11 1. Ge+OO4 0.132 0.438 13.20 0.0 0.0 1. 06e-004 9.53e-005 1. 01e-004
12 3.2e+004 0.156 0.398 15. GO 0.0 0,0 1. 24e-004 o .00e+000 1.24e-004
13 6.4e+004 0.184 0,352 18.40 0.0 0.0 1. 21e-004 O.OOe+OOO 1. 21e-004
14 1.6e+004 0.1714 0.373 17.14 0.0 0.0 1.21e-004 O.OOe+OOO 1.21e-004
15 2e+003 0.1356 0,432 13.56 0.1 0,1 6.33e-005 7.97e-005 7.06e-00S
16 500 0.1039 0.484 10.39 0.3 0.2 1.54e-005 2.43e-005 1,8ge-005

~

"l



CONSOLIDATION TEST DATA
SUMMARY REPORT
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Boring No,: B-325
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." , '. ~\i:¡I!:i;,b, Test No.. 5411
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location:

Tested By: HJ

Test Dote: 9/25/06

Sample Type: Shelby Tube

Project No.: 6234

Checked By: Jl

Depth: 38.5 Ft.

Elevation: N/A

"I~ Description: Silty Sand

Remarks: Cr = 0.05
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SUMMARY REPORT
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Overburden Pressure: 0 pst Water Content, % 18,52 17.89
Preconsolidation Pressure: 1.103e+004 pst Dry Unit Weight, pcf 101.3 113,
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Project: SCE&G COL

Boring No.: 8-325
Sample No.: UD-8

Test No.: 5411

Description: Silty Sand

Remarks: Cr = 0.05

location:
Tested By: HJ

Test Dote: 9/25/06
Sample Type: Shelby Tube

Project No.: 6234063534S

Checked By: Jl

Depth: 38.5 Ft.

Elevation: N/Ä.~
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 1 of 16
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Sample No,: UD-8 Test Date: 9/25/06 Depth: 38.5 Ft.

Test No.: 5411 Sample Type: Shelby Tube Elevation: N/A," ." "_. . i" ". . .'..:: Descrípt(on: Silty Sand

Remarks: Cr = 0.05
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load step: 2 of 16

Stress: 500. psf-. 0.0
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Project: SCE&G COL location: Project No.: 62340635345
Boring No,: B-325 Tested By: HJ Checked By: Jl
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Remarks: Cr '" 0.05
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 3 of 16
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Project: SCE&G COL location: Project .No.: 62340635345
Boring No.: B-325 Tested By: HJ Checked By: Jl

~ll~CIDEê'
Sample No.: UD-8 Test Dole: 9/25/06 Depth: 38.5 Ft.

-l. .",. . \ ' 1 ,-' ',~'.' Test No.: 5411 Sample Type: Shelby Tube Elevation: N/A:-.: :-- ~- -;".,:':.: -.. . "-:, '-, " ',:. '. .'
.,

Description: Silty Sand

Remarks: Cr == 0.05
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 4 of 16

Stress: 2000. psf
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Project: SCE&G COL location: Project No.: 6234063534S

Boring No.: 8-325 Tested By: HJ Checked By: Jl
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Sample No.: UD-8 Test Date: 9/25/06 Depth: 38.5 Ft.

"'M~EmE' .~;,~ ~~'~,' ' " :. :';:_\:~~::'~ì- 'r '. ~~ ~'.\;' Test No.: 5411 Sample Type: Shelby Tube Elevation: N/A,.
" Description: Silty Sand

Remarks: Cr = 0.05
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 5 of 16
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': ; "'" Description: Silty Sand

Remarks: Cr = 0.05

location: Project No.: 62340635345

Checked By: JL

Depth: 38.5 Ft.

Elevation: N/A

Tested By: HJ

Test Date: 9/25/06
Sample Type: Shelby Tube
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 6 of 16

Stress: 8000. psf
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 12 of 16

Stress: 32000 psf
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 13 of 16

Stress: 64000 psf
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 16 of 16
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